T

<. COMPACT TRACTORS

220 - S/N 14035005 and’ AFTER

222 ..S/N 14036630 and AFTER
224 - S/N 14038300 and AFTER
444 - S/N 14039740 and AFTER .
Parts Catalog 8- 2742
NOTE This catalog replaces

. Catalog B-2741

2.92-RP-500-454

]



- f " o

. T ' ' o PR - LR ’
. N N . 3 . . - . - .. A N . . - E?
) - . - . . . .
PAINT ‘AND OIL MODEL 220, 222, 224 AND 444 COMPACT-TRACTORS : - :
. ) . - _ | _ | '
- ' ~ PAINT - , ‘ ‘ : : . : v .
REF, PART'NO. * DESCRIPTION . : | o REQ'D - - - ” —_— PRODUCT IDENTIFICATION NUMBERS
1 C 28849. BLAGK - semi - gloss, 12 oz spray {Z percarton) . ...... ... ¥ . ... 1T ' . - oo . . : ‘ .

: 2 C 28850 BLACK - semi - gloss, guart {2 per carton} . ... .............. -/_-‘ . a1, ’ - :
3 C 28851 BLACK - semi - gloss, heat resistant, 12 oz 'spray (2 per'cartgn) s 1 .
4 _C 28484- POWER RED - gloss, 12 oz spray- (2 per carton) . ......... T
‘B C- 28485 POWER RED - gloss, quart'{2 per carton) ........ ............. e
6. C 30870 ' SILVER - gloss, 12:0z. spray {2 percarton) .. ......... ..o 1 -

7 C 31643 ' POWER RED - gloss, 1 oz touch up, (1 doz. per carton} ... .......... 1 k {%
' o . o " ' - )
1 C 32778 OIL - SAE 30,'SF, guart {12 per case) ......... 1
.2 C 32777 OIL - SAE BW20,.5F, quart (12 percasel ............ .o R 1
-3 C 32778 OIL - SAE Z20W40, SF, guart {12 per case) . ... .. .. P I T
3 v
W, \ X, '
) ) 000004
‘ TRACTOR MODEL AND K ENGINE MODEL, SERIAL AND
- _ B S SERIAL NUMBER - . ' SPECIFICATION NUMBER
' . . ) D : © TRACTOR MODEL T ENGINE MODEL
L ! - , . o - L . 26982 .
. o _ R L o o s S St K-241-AS SPEC. PF46837
222“ l s 'k' ' N ’ . C26983 , ' ’ N '
' - K-301-AS SPEC. PF47803 ..
:  had . : .- copess -
- ) , - 224,444 o K-321-AS SPEC. PF 60410
|/ ‘
~ L "
NOTE: This catalog contains A-refe'ren'ces_. to serial
. . . ) . . . . numbers. Use these serial numbers as a guide’
b . o : ' C ; U . . to order the correct part.’ .




INDEX

“There is an index at the front and reér*of thls catalog.-

The front index is an alphabetaoal |ndex of the major

" groups or assemblies.

The rear index is a numerical index of the part
numbers- and pages on which these numbers are
- shown.
F #

] ILLUSTRATION

Each illustration, in this catalog shows a group of -
parts or components. These parts and components”
. are aligned apprommately as the parts and com- .,

ponents on your.machine. Each part and component

in an illustration has a reference number. These

reference numbers are in a list on.the page opposite
"of the illustration. Next to the reference number is

T the part number, description and required quant:ty

of the part shown in the illustration.

=

‘UAR - “Use as required'’ indicates that the .part. .

. guantity is variable.

NSS ""Not sold separately”’ mdlcates that the part
1s anly available as a component of an assembly or
the part must be purchased locally. If the part is an
assembly. component, the descrintion will be in-
dented under the assembly descrlptlon in the parts
list.

O/L - ""Obtain locally’”

- “Footnotes’’ are added to a part number when
.more information is needed for identification. Theyv

only relate to the part numbers indicated.

INDENTED DESCRIPTIONS N

An assembly can have_many componeots. The com-
ponents of an assembly are indicated by an-indented
description: The quantity for an indented part is the

total needed for that complete assembly.. See the .

example.
REF. . PART NO. DESCRIPTION REQ'D
C 55159  CYLINDER ASSY.-rear steefing . ... ................0n".... R
28 C 56208 SOCKET ASSY -rearcylinder .. ........ ...... LA 1
29 C 55956 PLUG - adjusting, socket assy T R . 1
30 -C 56957 JSEAT -socket ball . . .- =770 L L 2
31 - C° 56210 SPRING ~-socket . _.- .................................... T
-32 C 56209 ——SEAT - S0CKEt SPriNg .. . . o« oo v o 1
33 G 45175 . CLAMP ASSY -socket assy . ... . ... 1.
. 16- 836 BOLT - 1/2" x 2-T/4" N.F. hex . .. .. ... ... . ... . . . ... o1
34 132- 104 (PIN -,cotter, 316"  x 3" ... ... ... .. ... . e s . 1
35 C 55889 . STUD - ball; socket & cylinder ;. ... .. . L 2
36 . 13- 410 . BOLT 144" x B/BY N.C., hex . .. ..o . !
.................................. 4

37 ‘92- 4

;

CATALOG REVISIONS

" position. - o ) |

LOCK WASHER - 1/4™" SAE~

GENERAL INFORMATION -

PARTS ORDERS

" All orders must include the following information:

1. Correct part number. .

2. Complete description of part or component.‘

3. Total quantity of each part or component.
4. 'Procluct mod'el number.

5. All necessary product identification numbers.

6 Method for sending the parts.

7. Complete and correct address. .

¥

As the proauot changes, new pages will be available

. for your catalog. A notice will be‘issued.

v
Put all revisions into the catalog as
soon as possnble

IMPORTANT:

RIGHT HAND AND LEFT HAND
IDENTIFICATION

- |

|

The words right hand (RH} ‘and left Rand (LH) as us} --

ed in this catalog indicate the direction while you are
in the operator's seat in the normal. ooeratlng

|

Air'Cleaner...l .....
. Battery ... L., P

Camshaft .. ...... e e

>

Carburetor. . ............ e

ConnectingRod....... P
Crankshaft ...... R
"Cylinder Blpck . ... ... ... P
Cylinder Head . .-
Electrical System. . ... ... .% ..

_Engine Block & Attaching Parts .

Electrical Systerﬁ ...... PR
Fan ............. PR B

Axie,.Front'.......
L Axle; Rear. . ... .. L. L.

Brakes .............: :

Control, Speed .......... oL
Decals .............:
Electrical System ............
Fenders........ [

Hydraulics ;. ... ..........
Coupling, Pump Drive .. ... ..

Hoses, Lines & Fittings ... .. '

" Motor, Hydraulic Drive . .. . ..
Pump...................

" Valve, Contral ........ AU

‘Linkage, Valve, Control —_—

> ——Impletient. Lift Lever ... ... ... '
Instruments’. . .............

Breaker Contacts. .......... o

69-75

. Page
5
69-75

7%
.79
7-9
- 27-29

11-15
11-15

17-21

17-21
69-79

17-21.
5
. 35"

~7-9

57
53-65

63 °

.57
59-61

L]

49

BASIC TRACTOR SECTION -

o
ALPHABETICAL INDEX
ENGINE sé’cmon
P Grid } ER
A8 Flywheel . . ... e e
F2-F8 Fuel Pump.=7.........n.....
.F12 Fuel Strainer .. ... .........

A10-A12 Fuel System ...............
AT0-A12 GasketKits . ............ S
C2-C4 Governor.............. P
A14-B4 Muffler .. ............ Cee
A14-B4 Shields ............ SR
B6-BTO OilPan ...................

B6-B10 " Piston .. .. ... R L
F2-F12 Spark Plug ..?.............
B6-B1Q Starter .. .................
. AB Tank.Fuel........... R

'C10  Throttle Control ..... R

I‘i\‘l C-A 1_2 Valves ..... e e

Grid ¢ o . .
D4 J17 and L17 Hydraulic PTO.. ..
D12 L7 Holding Valve .. ...... R
B14 L29PTO.......... e
DB M9 Holding Vaive .. ... . . S
E12 M19 Flow Control Valve Kit .. .
F14-G6 ~ Models K8 & K10 Wheel
F2-F12 Weights . .................
© D2 Model J26 Three Point Hitch . . .
c12-C14
C12-C14 Adapter .........._........
D10 Model H13 Weight Box . ... ...

€12-C14 ' ‘Model H18 Counterweight

D14-E10 Brackets .......... e
. E4 Model J30 Hydraulic Lift . .. ...
D14-E2 Model K22 and K24 . ‘ i
© E10 | Sleeve Hitch ........ .. S
E4  Mounts, Engine . ... ..., ....,

_. E6-EB .Mounts, Heat Exchanger . ... .-

E12 N9 Holding Valve ... .. e
D10 N19 Flow Control Valve Klt
F2-E8 PTOClutch .. ..............

. Seat; Operator - _‘
Steering Wheel & Gear , . ... .
ToolBox...........; ...... .

_ 93-95
Model F27 Three Point Hitch |

Page

101-103
109
1%
109
107

8g
95
99

99
91

A'IO A12

Grid

‘AB-A8 - .

A4
B2
K14
AT2

T GB
- Gr2- Gl4

. G'I4
A4

AS

G10

A2
Cc6
B14
A4
A12
C8-C10
F10



! ! . ! . : S ‘J" N : a .
4 WA " MODEL 220, 222, 224 AND 444 COMPACT TRACTORS .8
JE - o AIR CLEANER Lo
I,vf REE. PART NO.- DESCRIPTION : o . ' REQ'D
1 . KO 237895 + AIR CLEANER ASSEMBLY .................... T 1
) ; 2 . «Nss - .. COVER - alrcleansr!orderK0237895)..................: ..... T
3 -NSS , BASE - air cleaner (order K0237895). R B PR /
' / 4 KO 237423 : GASKET - cover, aircleaner .......0....................0... A
5 c 26703 . NUT-wing T/ N.C.oooo il 1 a
J 6 ,r KO 275341 GASKET -air hom. ........ooue i i 1 ,
J 7. C 28883 ELEMENT - @ir cleaner . ..... 0 ... ool i 1
8 . 177- . 94 SCREW - fillister head 10-32 x 5/16" . ..............ovveeiie.oz.. k3 .
! 9 - 193- 6 LOCKWASHER - ext. tooth #10 . .. . . ! A e e - /3
/ 10 KO 237421 PRE-CLEANER ...... e P e /1 y
. (v
| \_ /
4 ' A ,
We Tt ; ) ' - /
EXHAUST SYSTEM C
*+ REF. PART NO. DESCHIPTION I ) /7 REQ'D
1 - C 26063 MUFFLER ASSEMBLY - exhaust (mcludes items 9 10, 13 :
s N and 14 bandedtogether)......... ... ... ... . ool Ta |
2 c 22747, PIPE-engineexhaust ................. ... ... ...... .. .. v .... 1 |
3 B61- 512 BOLT -5/16" x5/8" socket head .. ... ........ P 2 |
4 - C 10372 - GASKET -exhaust ................ e I 1- N
5 . C 7 26062 WRAPPER - muffler .. ... S Ve e IR : A
‘6 . C 22889 - COVER-rmufflerend.. ... .. ... . . . . i i o 1
7 214- 272 * CLAMP:- muffier and wrappermounting.................. . 3
8 C 22819 BRACKET - muffler mounting ... ... .. e e 1-
T 9 - C 28058 INSULATION - muffler............. T ST PR 1.
: 10 c 29290 INSULATION - mufflerend ... ... e LR 1
11 C. 2824 - CLAMP-muffler............ PR e R 1
12° 129- 102 - NUT-5/16" -18hex........... e SR . 2-
13 182 404 LOCKWASHER 5/16"......... L e e 2
L
Printed in U.S.A. o S © February 1992




o o » : I T r

' R : - N C i ‘ - L ' o .
6 - IS o e A ' MODEL 220, 222,224 AND 444 COMPACT TRACTORS R 2
. , - N . L, [ , .
’ - ‘ o ‘ .. 220 AND 222 CRANISCASE' BREATHER -
REF. PART NQ. DESCRIPTION S ' - - "REQ'D
© 1 T 129 101 “NUT-1/4"N.C.hex................... P e N
2 192- 19, LOCKWASHER -1/4" ... ... i, 1
3 KO 275220 STUD -valvecover. ..........ccc v e, 1
- 4 KO 275143 COVER-valve ...... ... oo i e 1
- 5 KO 231032 - SEAL-breather.................., P 1
" ‘6 KO 235048 " GASKET-breatherplate ... ..............co ... 1
7 . KO 235118 FILTER-breather-. .. ... ... il e, 1
8 - KO 235117 BAFFLE-breather. ... .. ... ... ... ... ... Lol 1 .
.9 KO 235047 REED-breather....0....0. ... ... .. ... ol 1
10 . KO 235631 PLATE -breather.............. s P el 1
11 -KO 275144 © GASKET-valvecover ..........o.........., FE 1 a
220 CAMSHAFT AND VALVES
14 . KO 235826 VALVE-exhaust .................. " e o1
15 KO 235008 - VALVE-intake .............. PN e i 1
16 KO 230170 INSERT - exhaust valveseat . ..................... e ' 1
17 © KO 235007S  GUIDE-valve...... e e 2
18 KO 235011 . SEAT-valvespring............c.ucooovoi..... e . 2
v KO 235010 SPRING-valve ...........0......... Ve oo e 2
20 KO- 230011 -  RETAINER-valvespring ................. e e .2
21 C 24884 -KIT - valve retainer (includes both halves) .............. ... P 2
2 KOD 235327 ° LIFTER ASSEMBLY ..... e e N 2
. 23 NSS o * SCREW - tappet adjusting ..... .. e e e P 1
24 . NSS o LIFTER -valve .,..... e e o1
25 C 25043 CAMSHAFT ASSEMBLY ......, Tl e e . 1
28 KO 275066 SPACER - camshaft, .006” (0.13mm) .................... - UAR’
28 KO 275067 - * SPACER - camshaft, .010" (.25 mm) . .. .... .. R ETERIN “ UAR
27 .. C 30487 : PIN-camshaft:...... e Lo 1
28 C 28680 SPRING -actuating. . ...................... 1. .. 1
//9222 CAMSHAFT AND VALVES
REF. PART NO. ~ ' DESCRIPTION L . REQD.
37 KO 235826 VALVE-exhaust ... ... .. PR Dt e e e 1
38 KO 235008 . VALVE-intake ............. e e 1
38 - KO 230170 INSERT - exhaust valve seat .................. e o 1
40 - "KO 238007 § GUIDE-valve................. .. ... ..... e T 2
4 KO 235011 SEAT -valvespring.......:..... . ...... .. e, 2
42 - KO 235010 SPRING-valve ................. ... L 2
43 - KO - 23001 RETAINER - valvespring ......... e ceeee 2
44 o 24884 KIT - valve retainer {includes both halvest ... ... P R 2
45 KOD 2358327 LIFTER ASSEMBLY ... ... ... S z
46 NSS . . SCREW - tappet adjusting . ..... .. . ... .. .... R 1
47 - NSS o LIFTER -valve ... i ca - i
48 C . 25043 CAMSHAFT ASSEMBLY . ....................: e e 1
49 KO 275066 = . SPACER -camshaft,’.005" {0.13mm} .. ... ] e UAR
49 KO 275067 SPACER - camshaft, .010” (0.25 mm} .. .... S UAR
50 C 30487 | PIN-camshaft.......... ... .. ..... P 1
51 C 28680. " - -SPRING-actuating...... H e 1
" Printed in U.S.A. \ ) o .o February 1992




REF.

S OO~ AWK =

—

Printed in U.5.A.

.y 4

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS . - 9

PART NO.
129- 101
192- 19
KO 275220 .

* KO 275143

KO 231032
KO 235048
KO. 235118

"KO 235117

KO . 235047

KO ~ 235631

KO, 275144

PART NO.

KO 237672
KO ' 235582
KO 230170
KO 235007 S
KO ~ 235011
KO 235168
KO 230020
C  24884°
KOD 235327
NSS

NSS -

C 25043
C. 28680
KO 275066

" KO 275087

C . 30487

224 AND 444 CRANKCASE BREATHER

DESCRIPTION N ‘ REQ'D
NUT-1/4"N.C.hex......cooveee e, e A
LOCK WASHER - /4 e e e et e 1
STUD - valve cover

COVER - valve

............................................. 1
................................................. |
SEAL -breather. . ... e 1
GASKET - breathar plata . ... .0 ot e et es . B
FILTER - breather-. ..... ... .... TR DR §
BAFFLE - breather ) <
REED ~breather......... . I e e e 1

PLATE - breather . ... .......c. 0o S A 1

GASKET - valve cover 1

k]

224 AND 444 CAMSHAFT AND VALVES -

'DESCRIPTION L SN R REQ'D-
VALVE-exhaust ............. [ e e 1
VALVE-intake *............... J O SR T

" INSERT - exhaust valve seat ...... e e PR 1

" GUIDE-valve....................... AR T 2
SEAT -valvespring.......... P \ ........ 2
SPRING-valve ................................ s e 2
ROTATOR - valve (Furnished inpairsonly) . ......... e : 2
KIT - valve retainer (includes both halves). ... . ... ... e 2
LIFTER ASSEMBLY . ........... ... ... e 2

" . SCREW -‘tappetadjusting ......... ...... I o
LIFTER -valve ... .......... P e . 1
CAMSHAFT-ASSEMBLY ............... e 1
SPRING - actuating......... A e e e o

* SPACER -.camshaft, .005" {0.13men) .................. MU AU UAR
SPACER - camshaft, .010” {0.25mm) ............... P . UAR

. PIN - camshaft .. .. .. e e -1

' &;

February 1992




S

-

10 + MODEL 220, 222, 224 AND 444 COMPACT TRACTORS - "
- - 220 CRANKSHAFT, PISTON - CONNECTING ROD
- REF. . PART NO. DESCRIPTION REQ'D"
1. . NSS ) PISTON AND ROD ASSEMBLY (Std. size) ......... e B
2 C 29516 PISTON ASSEMBLY (For oversize, sea item 15} .. .... . ..... .. 1
3 . KO -235004 ° . RETAINER - pistonpin ...........0.....0......_..5. ... 2
4 - NSS PIN-piston ..........oooee o 1
5 NSS : PISTON ..o oo B!
B 6 KQ 235287 RING SET - piston (For oversize, seeitem 16) . §. ... ....... "1
-7 NSS | RING - top COMPression ........... ... ... ve.... 1.
-8 NSS - RING - Znd compression {Includes expand ) ......... 1
’ 9 - NSS . . RING - qil {Includes expander} .......... 4. .. Beoees 1
10 C 30484 CDNNECTING ROD ASSEMBLY {For undersme see |tem 18) - 1
e 11 KO - 235003 WASHER-special ................ ... . e 2
7 12 192. 21 - LOCKWASHER ................ e, P ; 2 -
. 13 NSS SCREW - cap connectingrod ............. e N Z
“ 14 NSS .. " ROD:connecting ... oou e P ' 1
- . 15.° C. 29518 PISTON ASSEMBLY - .010" (0.26 mm) oversize, . ............. 1
: 15 € -296519 . . .7 PISTON ASSEMBLY - 020" (0.51 mm) oversize . . . . e 1
P 15 C ' 29520 PISTON ASSEMBLY - .030" (0.76 mm) oversize . . . . . P 1
15 c 29517 - PISTON ASSEMBLY - .003"" (0.08 mm) oversize fuse std. ring Set) = 1
16 KO 235288 - RING SET - piston 010" (0.25 mm) oversize . ............. ) 1
16 KO 235289~ "_RING SET - piston .020” (0.51 mm) ovarsize . . . . . e 1
= 16 KO 235290 "RING SET - piston 030" (0.76 mm)oversize .............. 1
18 c 18101 CONNECTING ROD ASSEMBLY L0107 ¢0.25 mm} undersaze 1
. 19 C 28678 OIL SEAL - crankshaftrear. . ... A f 1
» /J 20 C . 28669 BEARING - ball, crankshaft . .................... ... . %. CEeee. .. 2
2 C . 28321 KEY - 1/4" Sq. x 3/4" (Pump Coupling) ... ... . ... - 1
p}- ) 22 - C. 29025 KIT - crankshaft includes haftiware, ref. 27, 28 ... L 1
7 23 C 28289 (KEY -flat 3/16" x 3/16" x 3/4" (Flywheel) .......... P 1
24 -C, 328N OIL SEAL - crankshaft, front .. ;... ....... .. ... .. et .o
25 C 26421 . WASHER-5/8" ..... SRR R e 1
26 < 131- 580 NUT - special Marsden 5/8 N.F, .. : e SRS IOV . 1
27 C 29812 WASHER - flat, . ., . .. el PR IR e 1
78 28- 620 BOLT-3/8"24x1-1/4" .. . ... . ... .. .. . 1
29 NSS 22 KEY -3/16" x 1" Woodruff, flywheel (obtain locafly} . I R t
EARLY PRODUCT!ON % !
\ ;@ - u
| o L3 -
| . o '
!
[
EARLY PRODUCTION, . . B
- o ’ ‘ . February 1992

Printed in U.S.A.




{
12 MODEL 220, 222, 224 AND 444 COMPACT TRACTORS . - 13
s
. e ‘ _ : 222 CRANKSHAFT PISTON e CONNECTlNG ROD
hle - REF. =~ PART NO. DESCHIPT!ON _ REQ'D .
. 1 - NSS o PISTON AND ROD ASSEMBLY (Std. size) ......co.. oo, 1
. 2 -C° 29521 - PISTON ASSEMBLY (For oversize, seeitem 15} ......... e "
' 3 KO 235004 ) RETAINER - pistonpin .................. [ 2
: 4 NSS v PWN-piston oo e e 1
- 5 NSS CUPISTON o 1
.6 . KO 235889 - RING SET - piston {For oversize, seeitem 16} ...._.. .. .... 1
7 NSS - . "RING - tOp.COMPression . ...........c..ooooeeo. oo, 1
8 NSS ' * RING - 2nd compression {Includes expander) e 1
g NSS N . RING - oil (lncludesexpander) . . ............. .....] - -1
.18 .C. 30483 CONNECTING ROD ASSEMBLY (For undersize, see item 18) 1
.1 KO 236003 - WASHER -special ....0.....oiiiiiiiiiiiiianniaan. 2
1220 192 21 " LOCKWASHER ....... e, S e 2
13. NSS - SCREW - cap, connectlng rod..... e e e ; 2.
14 " NSs | ROD-connecting ......0.............. 1
5 -~ . C 28523 : PISTON ASSEMBLY - .010" (0.25 mm) oversize .. ............ 1
o 15 "C - -20524 .- PISTON ASSEMBLY. - .020” {0.51'mm) oversize .............. 1 .
.15 C 29825 - PISTON ASSEMBLY - .030” {0.76 mm) oversize .............. 1
” 15’ “C 29522 PISTON ASSEMBLY 003,” {0.08 mmjoversize (use std. rlng
. 1= 1
16 KO- 235880 ’ RING SET - plston 010" (0.25 mm) oversize ............. 1
16 KO 235891 RING SET - piston .020" (0.51 mm) oversize L............ 1
16 KO 235892 RING SET - piston .030" (0.76 mm) oversize ....... .. . 1,
18 c 23138 . CONNECTING ROD ASSEMBLY - 010” (0.25 mm} undersize.. . . 1
19 C 28678 OIL SEAL - crankshaftrear ' ............c....... e 1,
20 ° C 28669 BEARING - hall, crankshaft . ... . it iiiseae 2
21 - C 28321 "KEY - 1/4” Sq. x3/4” {Pump Coupling) et I 1.
22 . KOB 235949 KIT - crankshaft {includés hardware, ref 27,28 ... ...... e 1
. 23 C 28289 KEY -flat 3/16” x3/16"" x 3/4" (Flywheel} ~ ........... e - 1
o 24 c - .32891 OIL SEAL - crénkshaft; front ... .. e 1
‘ 25 - C .26421 WASHER-B/8" ... . e e 1
26 131-° .'B80 NUT - special Marsden 6/8” N. F P 1"
27 o C 29812 WASHER -flat ..ot P . e 1,
28 28- 620 - BOLT-3/8"-24x1-1/4....... B TP e T 1
2 NSS . KEY - 3{16” x 1 Woodruff(Flvwheel} [obtamlocally) ............. . 1
. &% . '
|
|
|
|
|

EARLY PRODUCTION

‘Printedin U.S.A. T . . . - .- February 1992




L

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS “ 15

224 AND 344 CRANKSHAFT, PISTON — CONNECTING ROD
REF. PARTNO. ' DESCRIPTION- S REQ'D
1 NSS . . PISTON AND ROD ASSEMBLY (Std. size) ..ot 1
o2 " C . 29826 7 . . PISTON ASSEMBLY (For oversize; see item 18) .. ... ... ... 1
3 KO . 235004 . - RETAINER-pistonpin . ......ulvveiiee i, 2
4 NSS : , PIN-PIStOn ... e e e S 1
b NSS ' PISTON ..... e e e, e e o
6 KO 236763 } ~ RING SET - plston(For oversize, seeitem 16} ..... .. ....... 1
7 NSS ' ‘ RING - top Compression ... .......h.........o..... , 1T
.8 NSS - : . RING - 2nd compression (Includes expander} , ;. ..... 1]
-9 NSS : RING - oil {includes expander} ...................... g
10 . C - 30483 . CONNECTING ROD ASSEMBLY{Forundermze see item 18) . 1.
. KO 235003 WASHER -special .... ... .. ... i 2
12 192- 21 , " LOCK WASHER-3/8".............. e, 2
- 13 NSS . : SCREW - cap, connectingrod..................... R 2
14 NSS ‘ . ROD - CONNECLING ..o\ vv yeeeieeneeet e ee e ia, 1
15 - .C 29528 - ' PISTON.ASSEMBLY - .010" (0:25 mm) oversize........... . 1
15 - C 29529 PISTON ASSEMBLY - .020” {0.51 mm) oversize....... PR w1
15 C 29530 PISTON ASSEMBLY 030" {0.76 mm)oversize ... .. ... ... A
1% Cc 29527 . PISTON ASSEMBLY .003” (6.08 mm} oversuze {use std. ring set} 1
16 " KO 236764 . " RING SET - - piston .010"" {0.25 mm) oversize . .. ... .. e o
'16 KO 236765 RING SET - piston 020" (0.51 mm}oversize .............. 1
- 16 KO 236766 . RING SET - piston .030” (0,76 mmloversize ........:..... 1
18 C 23136 CONNECTING ROD ASSEMBLY - .010” {0 25 mm)undersme RV 1
19 . C 28678 OIL SEAL - crankshaft,rear .. ... ............. .. .. e ) 1
20. '.C - 28669 - ' BEARING - ball, crankshaft . . ... e e e e e e 2
K 21 . C 28321+ KEY*-1/4" Sq.x3/4" (Pump C0uplmg) ...................... 1
22 C . 30504 . ° KIT-crankshaft {includes hardware, ref, 27,28} . . ... .. e - 1
.23 C. 28289  KEY-flat3/16" x3/16" x3/4" (Flywheel}) ................. P ‘ 1
24 C 32891 - OIL SEAL - crankshaft, front .. .. oo e ) 1
25 £ 26421 WASHER-6/8" . e e . 1
26 131- 580 NUT - special Marsden 5/8” NE. e e 1
27 T C . 29812° °  WASHER-flat ....... B, e .. 1
28 . 28 620 BOLT-3/8"-24x1-1/4" _............... e e . 1
29 NSS, - KEY-3/16" x 1" woodruff {flywheet)-obtain locally . .. .......... : 1
1
\\ .

EARLY PRODQUCTION

Printedin U.SAA. -, .. L . February 1992




16

Fir

REF.  PART NO.
1 C 21814
2 KO 270158
3 KO 270889
4 KO 236675

.5 . C 30482
7 C 27283

|R '
Y
: . ' . \\ . )
MODEL 220, 222, 224 AND 444 COMPACT TRACTORS 7
‘ZZO'ENGINE BLOCK AND ATTACHING PARTS L
" NOTE: To order complete engine see page 1, ‘ ' -
DESCRIPTION ) - ‘ ' " . REQD
- SPACER - cylinderhead ......... e R L
BOLT -gylinderhead ..................... e I 2
WASHER - cylinderhead ... .... ... o P . 9 -
HEAD - cylinder. ... ... e T e
GASKET-head ......................vts e S 1

BLOCK ASSEMBLY .- cylinder, short (Includes crankshaft, piston
assembly, ring set, crankshaft seals, rod assembly, camshaft
assembly, valves, bearings, plate and plate gasket, governor
gear assembly and cross shaft) (also includes gaskets)

. and hardware for mtg. flywheel . .. .............. .. S e 1 -
9 KO 230170 " INSERT -exhaustvalve .................o...ooii.. ... Lo B
10 KO 235007 § GUIDE -valve: ... ................ R )
" KO 235126 S . SHAFT -stub, governor . ... .. A g e PR 1
12 . C 28691 BEARING - needle, governorshaft ... ..... .. ... .......... [ 1
13 41- 18 PLUG - expansion . .. . . . S R S SR .
14 113- 209 - BOLT-3/8"x1-1/2"N.C.hexplated .......................... " 4
15 192- 21 LOCK WASHER -3/8"plated ................... P, 17
16 KO - 235025 'GASKET - camshaftcover.......... T, . e e |
17 KO 235026 COVER - camshaftgear .....,............................ S ; 1
18 - 192- 19 " LOCKWASHER-1/4" plated ... ....... i [, . 4
19 113- 1 BOLT-1/4"x1/2” N.C.plated ............. e 4
20 . KO 235353 GASKET -ocilpan .,... e L e . 1
21 c ' 27779 FLYWHEEL ASSEMBLY ............... e 1
-2 NSS RINGGEAR ............. SO RTINS S 1
23 C 22699 BASE-oilpan........ e L 1
. 24 192- 18 LOCK WASHER -internaltooth . ... ... ... .. PR . 4.
25 C 32947 ' SCREW -stator #10-24x3/4" ................ .. P B 4
26 C 14399 - PLUG-oildrain . ... ... oo 1
27 " C ..28678 OIL SEAL-crankshaftrear. .................... P L T
28 ~C 28669 - BEARING-ball, crankshaft .............. P e e _ 2
29 KO 235757. . ~GASKET-bearingplate ................................. DI 1-
2. KO. 235070 - ° GASKET-shim, .010{0:25mm} .................... . .. .UAR
30 ‘NSS . "PLUG - button, timing hole (obtainlocally) ........................ ' 1
3 C = 2429 PLATEbearing ......... ... ... ..o sty S 1
32 - 28692 STATOR-15amp......... e e e e o 1
L &: 25338 CONNECTOR-stator.............. e e 1
33 113- 207 BOLT -3/8"x1” N.C. plated ...... U . 4
34 Cc 32891 OIL SEAL -crankshaftfront. . ......... ... .. .. ... ... ... R
35 C. 24490 FILLERTUBE-crankecase ...........c.ooviiiiniinnnnn. .. e o
.33 NSS. DIPSTICK ASSEMBLY (use C30868 kit, includesplyg) . ... ...... . - 1
39 C 28217 Q" RING - dipstick ....... e s PR S S 1
40 C .24491 ©  DIPSTICK-0il o........ IR R DN 1)
- 41 C . 28217 “0" RING - dipstick ........ e e e e oL 1
4 KO 235748 STRAP-HIftiNg. s .. 5 e ORI R
T 43 C. 18814 NIPPLE - oil drain extension .. .. .......... s e ' 1,
. 44 T 14906 GASKET -plug, oildrain ... ... .. ..ottt . 1:
. A5 221- 112 ELBOW -street ....... U e e e , 1
46 128- . 143, NUT-3/8"N.C.hex,jam ........ P PP R - 8
47 129- 103 NUT-3/8'N.C.hex................... e e 6
48 KO 237277 | STUD - cylinder head . ............... e e 7
41- . 1015 “PLUG - welch 15/16" x 1/2'" (use to plug dipstick hole) . ... ... ... .. ' L
-

Printed in U.S.A. ,

February 1992 - .



18 Lo ‘ o - , o - o - ' : - MODEL 220, 222, 224 AND 444 COMPACT TRACTORS ‘ . 19

222 ENGINE BLOCK AND ATTACHING PARTS

- NOTE: To order complete engine see page 1.
REF,. PART NO. DESCRIPTION ; REQ'D
. 1 o 21814 " -SPACER-cylinderhead . .. ......... ..o oviui... . T -1
/ 2 KO 270158 ~ BOLT - cylinder head3/8" x 1-1/2" N. C hex . ................... . 2
3 KO 270889 - WASHER - cylinder head .................. e |
4 KO 237670  HEAD-:-cylinder........... S e 1
5 -C 30482 GASKET=head ................. e e e 1
7 _C - 30505 - BLOCK ASSEMBLY - cylinder, short (lncludes crankshaft, piston
. - ‘ assembly, ring set; crankshaft seals, rod assembly, camshaft
assembly, valves, bearings, plate and plate gasket, governor gear
assembly and cross shaft) (also includes gasket set} e
. . - " and hardware formtg. flywhee! .. ......... ... e L 1
9 KO 230170 INSERT - exhaustvalve ....... P o
10 KO 235007S = GUIDE-valve................ e e e 2
-1 KO 235125.8  SHAFT -stub, governor........... TRTOU e L 1
Y- .C 2869 BEARING - needls, governorshaft . .' ...... e e o
13 41- 18 PLUG-expansion ...............00 .0 TP S o
14 . 13- 209 BOLT-3/8" x1-1/2" N.C. hex plated ................ e © 4
15 192- 21 LOCK WASHER -3/8"plated .. .. ............. e 17
.16 KO 2350256 , . GASKET - camshaftcover......... T A [P e 1
17 KO 235026°  COVER-camshaftgear-................c.cooviiivioinnn. e
18 192 19" - LOCKWASHER-1/4" plated, ... ....... e a4,
19 113 1 ‘BOLT-1/4"x1/2"N.C.plated ....... e e 4
20 - - KO 235353 GASKET -oilpan -..... e e e 1
21 c 27279 FLYWHEEL ASSEMBLY ........... e e e 1
.22 ‘NSS RINGGEAR 1. oo 1
23 C . 22699 BASE-ocilpan ............... e e 1
24 192- © 18" - LOCK WASHER- |nternal tooth . ... ... e - 4.
25 C.. . 32947 SCREW -stator ... ... ... ..., e SR N
26 C 14399 PLUG-oildrain ...............0 00 i N B
27 c 28678 OIL SEAL - crankshaftrear......... e : 1
28 C 28669 BEARING - ball, crankshaft ..x..... .. e 2
29 KO 235757 - GASKET - bearing plate .~ .. ... ., PR
29+ KO 235070 GASKET -shim, .0107 (0.28mm} .. ...l o P "UAR
30+ NS5 PLUG - button, timing hole {obtain locally) .. ... ..... U o
31- C 24290 PLATE-bearing .......... S P e e 1
32 C 28692 ©OSTATOR. ...t e e e e - 1
“C. 25338 . CONNECTOR-stator....................... e e e 1
33 113- 207 - BOLT-3/8"x1"N.C.plated ........... R e P 4
3 C - 32891 ° OILSEAL-chankshaft, front. ........................ e o
36 C. 24490 .. FILLER TUBE-crankcase .......... R . 1
] -38 NSS . DIPSTICK ASSEMBLY (use C30868 kit - includes welsh plugl ...... 1
.39 c - 28217 """ RING-dipstick ... oL P 1
40 C 24491 DIPSTICK -oil ............. S S
41 - C 28217 SO RING -dipstick ... Lo e 1
42 KO 235748 STRAP-lifting. . ... ..ol iy e e 1
\ 43, C 18814 .  NIPPLE-oildrainextension:....... ..o it P 1
-~ . C 14806 GASKET - plug, oil drain ....... e e : 1
. 45 221- 1412 - ELBOW-street .. ................ T el e 1
46 129- 143 NUT-3/8"N.C. hex, jam ......... P e e 6
47 129-. 103 NUT-3/8"N.C.hex......... e, e 6
" 49 KO 237277 STUD-cylinderhead ... ... e S e C 7
- ! . ’ ) ‘ '\J - - - ’ ' ) . v ' - "
) a o ' ' - e C o Printed in U.S.A. - - o L - February 1992
N




MODEL 220, 222, 224 AND 444 coMPACT#RACToné 1

224 AND 444 ENGINE BLOCK AND ATTACHING PARTS
' NOTE: To order complete engine see page 1.

REF. .PART NO. DESCRIPT[ON ' ) : _ REQ'D .
1 C 24490 O FILLERTUBE. .....coiier e i o e 1
2 KO 270158 BOLT - cylinder head special 3/8" x 1- 1/2" N.C. hex ...... e L 2
3 KO 270889 WASHER - cylinder head bolt . . ... .. .. e e PP 9
4 KO 237670 HEAD-cylinder. ... ... ... . 1
5 C 30482 GASKET -head .........00c ..o i e 1~
6 KO 237064 - GASKET -filler tube ... .. P 1
7 C 30506 BLOCK ASSEMBLY - cylinder, short {includes crankshaft and seals,
‘ ring set, piston assembly, rod asseémbly, camshaft assembly,
valves, bearing, plate and plate gasket, governor gear assembly - )
_and cross shaft) (also includes gasket set) !
: and hardware for mtq. flywheel . . . .. e e 1
9 KO 230170 INSERT - exhaustvalve ..... U, e e S S, !
.10 - KO 235007 S GUIDE-valve............ P S 2
N . KO 235126 S° SHAFT-stub,governor, ............ e A, e 1
12 . C 21814 SPACER -cylinderhead . ........................... e ' 1
13 41- 18 PLUG - expansion . ........0c.coueeeeiiainnn... e e 1
14 113- 209 BOLT-3/8"x1- 1/2" N.C.hexplated ........... ............... 4
- 15 - - 192-. - 2 LOCK WASHER - -3/8" plated .. . el P e 4
16 KO 235025 GASKET - camshaft cover, 0|If|II tube A 1
17 192- 18 LOCKWASHER ......... ... e e e i q
S8, 192- 19. - . LOCKWASHER-1/4" plated ... .. e e 4
o 19 - 113- 1 BOLT-1/4"x1/2" N.C. plated e q,
. | KO 235353 GASKET -oilpan ... .. .. . ..o, P IUR S
‘ 2t . 173- 96 " SCREW : #10x 7/16" round head machine . . . . . . e -3
22 192- 18 LOCK WASHER - #10internal tooth. . . ... .. e e 7
23 c 22689 BASE-oilpan .................o L e P T
Co . 24 C 27279 FLYWHEEL ASSEMBLY ... ... e et 1
. 25 NSS RINGGEAR .............. D . 1,
. . 28 c 14399 PLUG-oildrain ... . ... o - 1
27 . C 28678 OlL: SEAL - crankshaft, rear .....c........ . e 1
28 . C 28669 BEARING - ball, crankshaft O 2
29 KO - 235757 - GASKET - bearingplate . ..... e e e e 1
29 KO 235070 GASKET - shim, .010" (0.25mm} . .. ...... e S UAR -
30 NSS PLUG - button, timing hole (obtain locally) ........ A 1
31 C 24230 PLATE- bearing ....... L e e 1
P 3 C 28692 STATCR.............. ..... P e e e ) 1
. o 33 13-+ 207 BOLT-3/8"x 1" N.C. plated ........... e . 4
T 34 .C 32891 -OIL SEAL - crankshaft, front ...................... e -1
35 - C 32947 SCREW -stator ............... SR e N P 4
33 - C - 2449 DIPSTICK ASSEMBLY ............ccvivinin.. 1
39 .7 NSS COVER-use C27275. ... ...........ooo ... e e 1
42 KO - 235748 STRAP - lifting......... N PR e 1
T 43 cC 18814 NIPPLE - cil drainextension .................... e 1
4 C' 14906 ° GASKET - plug, ocildrain .......... P P 1
45 C221- M2 ELBOW -strest . .......... e e s e 1
45 129- 143 NUT-3/8"N.C.hex, jam . ......oivreiiiiaeinnnnn. e 6
47 .. 129- 103 NUT-3/8"N.C.hex..................... e e -6
49 - KO 237277 STUD-eylinderhead ... .. ...coiimeii i e 7
50 C 28217 O-RING -dipstick ................... P e ) 1
Printed in U.S.A. ‘ ' - : . * February 1992




" PART NO.

o

'.l-.\_'n.—\_n.-..l—a i - - I
rwnlicomNoad bl
’ . 1l
~ o]
C

. é_‘_

Printed in U.S5.A. -

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS I 23

ENGINE GASKET AND SEAL KIT

DESCRIPTION . ) REQ'D
29737 KIT-enginegasket .. ....... ... .o it iiiiai i 1
231032 . SEAL-breather ... ..ot e 1
235025 GASKET -camshafteover ........ ... 1
235353 GASKET -gilpan ............ e e 1
235757 GASKET -bearingplate ..... ... ..o 6
235070 GASKET -shim .0107 (0.25mm) . ... ... oo e es . "UAR ’
237064  GASKET -oiifilltube .. ........covtiit e 1
26518 .. GASKET - breakercover ................ e 1
- 23860 GASKET - carburetorflange . ./.....c.. ... ... 1
24887 ~ GASKET - fuel pump flange .. . .......... PO 1
275349 - GASKET - carburetor airhorn ... ... [P 1
235048 - GASKET -breatherplate . ... ..coovvenin it 1
275144 GASKET -valve COVEr . ... . i ittt e e 1
10372 * GASKET -exhaust ............ e 1
235087 - GASKET -pan(notused)........... .« ovrrieenennian s 1
30482 GASKET - cylinderhead ... ........ e e 1
3.

February 1992




. . * B . o - '
- ‘ - - - . ’ . ot ' ' ’ o :
s ; ‘ . ' . . - ’ o

. MODEL 220, 222, 224 AND 444 COMPACT TRACTORS - . 25

. . : L : .o .
- ' ) o BAFFLES AND SHROUDS o -,
REF. * PART NO. ‘DESCRIPTION . : - ! REQ'D
1 . C . 26985 DEFLECTOR - engine#it .......... e U S T '
2 192- 19 " LOCKWASHER-1/4"zincplated ................ccccooo oo,
3 113- -1 BOLT-1/4"x1/2" N.C. hex, zinc plated
4 ‘KO- 237520 - BAFFLE - cylinder head (10 hp engine}
4 - KO 237677 -BAFFLE - cylinder head (12-14 hp enging)
5
6
7
8
9

........................

C 27280 . - BAFFLE - carburetor side air
C 24879 HOUSING - blower

: 113- 2 ~ BOLT-1/4"x3/4" N.C. hex, zinc plated .........:..... ..
192- 19 LOCK WASHER-1/4"zincplated .............................. b
C 27281 BAFFLE -cylinder ........... . et e e '
ok = a -
a . S - o . ) . . \
. HEAT EXCHANGER MOUNTS AND MUFFLER SHIELDS L
1 C 27602 SUPPORT - heat exchanger.......... e . ‘ " .
- 2 "113- ° 118 BOLT -5/16" x5/8" ... _.... .. .. ...... e 4 g
® 3 C 26098 SHIELD - heat, muffler . .,... ..., SR ; R B
4 13-, 1 BOLT-1/4"x1/2"hexzp. : ......... e R P
4 187- 1036 . BOLT-1/4"-20x1/2"self ~tap . ... ...... ... . . . . ... .. 2
5. C 22903 . PAD-insulation. ... ........ .. .o e e 1 ‘
6 - C 22874 " RETAINER -insulation .. ... ... [ Lo S < L
.7 7 192- 19 LOCKWASHER-1/4"... .. ... g e 2 .
! . R . . I B ... N i . ‘,\.
-~ - * "
- o '. ! ' .
Printed in U.S.A. . . ‘ A  February 1992 _
4l_




-
MODEL 220, 222 224 AND 444 COMPACT TRACTORS 27
. KOHLEH CARBURETOR
. . W_nth adjustable main fuel jet ¢
" REF, PART NO. DESCRIPTION : i " . REQD"
: NSS CARBURETOR ASSEMBLY - 220 222 {use 033213) ............. 1
NSS : CARBURETOR ASSEMBLY - 224 & 444 {use C33214) .. ... ... .. 1
o~ 1 AL 72088 SPRING - tension, idle adjust. . .. .. Jrore e |
I 3 C 28879 . NEEDLE- main fuel adjust, 220,222 . ... ... e 1
- | 3- C 24652 . NEEDLE - main fuel ajust, 224 &8 444" ... ... ...... .. !
| . 4 KO 200383 SPRING -mainfueladjust ... ............... S PO 1
| 5 C 288380, NEEDLE - idle adjust (220,222) .. ....... S 1-
| SN 5 KO 278231 | NEEDLE - idle adjust {224 8488 .- ............. ... ... ... 1
L - . 8 L 27276 - FLOAT -carburetor. ................... P T 1)
. » oo 2 - KO 235448 . BOWL -cartburetor .. ............ .. ... ... ..., e . 1
I S : 10 c 26422 SCREW AND GASKET ASSEMBLY - carburetorbowi...,.‘.-... o1
b \ _ s : 11 c 27278 KIT CArbUTETOT TEPAIF. . . ... oottt e et e o oA
I O iy : ) s : . 12 NSS : INLET NEEDLE AND SEAT ASSEMBLY..- .................. L
| ‘ L .13 ° NSS . - - GASKET -bowiring ...l e i 1
' -/@ . - - o , 14 . C 27277 GASKET - bowl baffle. ... ... .. i T . 1.
| ‘ . : : T 15 ‘NSS - GASKET - bowl screw .......... e U NUURENER I
: ‘ ’ /@ ' : ' _ . S 16 € 28676 PIN-float. _.................. e e 1
| " T ) h . . FUEL SYSTEM ‘ |
I . _— o > REF. PART NO. DESCRIPTION = - T : © T REQDN,
1 ‘ ﬁ) : o | L NSS. . CARBURETOR - 224 & 444 (use C33214) ... ............ .. SO
: C 1 NSS - CARBURETOR -220 & 222 (yse C33213) . ......... ..o e
~J @\‘ , 2 C 23860 GASKET - carburetor flange . ... . e e P e 1
< @» ' 3 C 10678 ELBOW - fuel pump and carburetcr e S e .2
& ' 4 214- 103-  CLAMP- hose 1/2"0 e e Ol e 4
. : -5 NSS HOSE - carburetor 5-1/4" {use C28937 cut to length}. L 1
6 - 192- 20 . LOCKWASHERGB/16” ... .. ... .. ..... ... o0 L 2
7 CT3 103 BOLT-5/16"x1"N.C.hex.................. P 2
8. .C 24851° FPUMP - fuel, all madels (includes gasket & washers) ... ... e e 1
9 71- 412 . SCREW - 1/4" x 3/4" N.C. fillister head . ce 2
10 NSS - LOCKWASHER - 1/4" tobtamlocanyl.j ....................... L2
11 KO 275341 GASKET -airhorn. ...-........... ...... 1
12 C . 23527 LINER - fueltank ...... A PR, S
13 C 24887 GASKET - fuel pump mounting, allmodels T 1
14 C 10657* ELBOW ASSEMBLY - fuel tank, fll_ter .. . . 1
14 C 10678 ELBOW - hose 90° (shown) . e e e D e e 1
' 15 C 28962 CLIP-fuelline ......... . ... .. .. ... ... U 2
16 " NSS | HOSE - fuel line 31-1/2 (use C28937 cut to Iengih] e 1
17 - NSS* TANK - fuel {use C28840, C31978 and (2)214-103) ... ... ..... C 1
17 ¢ .C 28940  TANK-fuel ........... .. .. ... 1
. 18 - ' C 11529 CAP - fuel tank (Includes insert) ... ........ S A
- o ~ 19+ C . 29206  CFILTER-TUEl ... it o i 1
20 . C 14690 . - CUSHION -fieltank. ............... e ) 2 -
. 21 217- - 292 ELBOW - hose 907 . ..., ..« e e e PR 1
. .-+ 2. NSS HOSE fuel line 7 (use C28937cuttoiength) T 1
“Use before S/N. . et f
**Use S/N and after - -
: SN 220.- 14068705
- : . 222 - 14069642
‘ ’ ‘ 224 - 14070741
- 444 - 14072850
Printed in U.S.A. T - _ ' © February 1992
— -



e

F(EF

'ﬁﬁé&&agga%w893588§

* Printed in U,S.A,

REQD .

MODEL 220, 222, 224 AND. 444 COMPACT TRACTORS -’29
WALBRO CARBURETOR .
With Fixed and Adjustable Main Fuel Jet
PART NO. DESCRIPTION . . )
NSS CARBURETOR ASSEMBLY - 220, 222 (Use c33213| ....... 1
NSS ' CARBURETOR ASSEMBLY - 224, 444 (Use C33214) .. ... .. T
C - 23860 . GASKET - carburetormounting ... . .............0ver e, 1
€ .33310 'NEEDLE main fuel adjust.__ . . . oo L L0 0 1
€ 33130 LINKAGE-carburetor. ........0 ... . . ... . e 1
C 32860 BUSHING -retaining {natural} . .. ........... ... ..... .. 0. T
c 32861. BUSHING - retaining {yellow} ........ DU e N
' C 32862 SCREW - throttle and choke plate...... ... [ 4
C - 32883 PLATE-choke ( 220,222 )........... ..o 1
C . -32884 PLATE-choke( 224,444 ).... .. e 1
C 32865 BALL - choke friction’ ....-.......... e e 1
C 32866 SPRING - choke friction . . ...........0 0. i 1
. G 32867 SHAFT - throtfle (includes lever and seal} 220,222 . . .. . . .. cee 1
C = 32868 SHAFT - throttie (includes lever and seal)224 44 ... 1
c 32869 . PLATE-220,222................. [ AU 1
C - 32870 PLATE - throttle 224, 444 _ . . .. e e e 1
c - 38N SPRING -idlefuel ............... T e I P 1.
C 32872 NEEDLE - idle fuel adjust .:................. T 1
- C 32873 SPRING -idlespeed ..... ..... e e [P e 1
C | 32874 SCREW -idlespeedadjust. ... .. ... ... .. e . 1
"C . 32875 LEVER -choke ................ e e o 1
C 32876 JET - main fuel, fixed 220,222 - ...l e o 1.
C 32877 JET - main fuel, fixed 224, 444 e e e 1
C 32878 GASKET -bowl ................. e e e R P
C 32879 KIT - float . .. .. s e e S S
C 32880 BOWL -fuel.........: ... e e 1
c . 32883 * GASKET -bowlretainingscfew ...)...... 0o .. ... . 1
- C . 32882 SCREW - bowl retaining. . . . . T . A
c 32799 ~ GASKET -aircleaner .. ... .. e e e S N 1.
c 34416 KIT - carburetorrepair . ...-.... "h..'... e e 10
[
February 1992
\ e )




: |
30 ' MODEL 220 22 224 AND 444 COMPACT TRACTOHS , . 3
CHOKE THROTTLE AND GOVERNOR
. ' REF. - PARTNO. | DESCRIPTION ' o - : ‘REQD -
' 1 - cC 33411 - CONTROL-throttle ..... ... ... ..o .. L 1
1 c 3312 CONTROL -throttle ... ... ... ... .. .o i, "
2 NSS " HANDLE - throttle control, orange (use C35291). R . 1
3 C 26605 CONTROL-choke .:............ T R S 1.
. 3 C. 30076** CONTROL-ghoke ...........coiviiiiiiiie it 1
; 4 . € 730074° HANDLE-chokecontral,black... .. .......... .. .. 000 . 1
- 5 11- *§ . .BOLT-No.10- 24 x 5/8" carrlage .............................. "2
6" 192- 18 LOCK WASHER -No. 10 ... ..." o oo o 2
7 129- 17 NUT-No, 10-24. . e .2
+ x 8 C 27282 LEVER - governor . ... .. ... T TP e e e e 1
9 M3 17 BOLT - 1/4" x1-1/4" N.C. hex ............... . ! 2
10 + 195~ 518 - WASHMER-1/4"plated-. . ... ............. e 2
1 129- 101 NUT - 1/4"hex .o 1
i 12 KO 235496  SPRING-gOVErmOr .......o..ovveeenn ool i 1
K 13 - 1192- 19 LOCKWASHER-1/4"plated........ ..... . .0 .. ... ... ....... .. 1 |
14 c 18098 . WASHER-thrust ...0.............. ... 000 1
15 KO 275690 WASHER-wavy. ..... ......... P B e 1
16 - NS§ . - " CLAMP - swivel, wire (use 032935) ....... P 1.
17 - KO 235086 LEVER - speed control ............. P S T
18 KO - 235085 " SPACER -speed control bracket. .. i, one it 1
19 .. KO 235084 - BRACKET-highspeedstop ... ... ... ... ccciiiviin . 1
20 . 129 37 - 'NUT-No.10-32hex ........... e e " 1
22 “CT 28020 -JOINT-ball ... e 1
23 - - KO 235277 ROD-throttle ... ... .. ... . 1
24 "C . .28670° - RING-retaining, throttlerod ................. ... .. S e o
25 KO 235476 BUSHING - governor cross shaft -........... N 1
" 26 S Cc - 226 SHAFT - govemor CFOSS ot i ettt e e e e e <1
27 . C 28691 -  BEARING - needle, governar shaft . ... ... .. e e [
28 . C 27274 GEAR ASSEMBLY -governor. ... ... ool L 1.
. 29. . KO 2351285 .- SHAFT -governorstub ... .. ..... e P 1
30 C 18099 - - WASHER - governorstoppin ... .. ... R 1
31 C~ . 28690 PIN -governarstop .. .~ ........ e T 17
32 - KOA 237568 °  BRACKET - throttle cable. . . ... P o el 7.
. . 34 'KOA 236919 BRACKET -chokecable .. ... ... ... ... ... i, 1
135 . 182- . 516 SCREW - No. 10x 3/8” N.C. fillister head .. ... ........... o S
3 . C , 28378 SPACER - shaft {used engine 5/N 3173783 and after} ...... S
37 . KO 237022 WASHER -Spacer. ,....co.oohveenoi.n e e . 1
33 182- 559 " BOLT - No. 10 - 24x3/4 phllllps black ................. AT B 2
oo , . 39 - KO 235603 CLIP -cable ..... s e e e e 1.
- - . 4 C 32880 -  BUSHING - retaining (natural) . .. .. .. U SR e e 1
‘ : ‘ ' 41 . C 32861 - ' BUSHING - retainingy (yellow) .....7..... [ e PR AT 1
T 42 C. =32926 " -LINKAGE- governor.‘ ........ e e e . 1
*Use before S/N R . . Cn e
. ‘ **Use S/N and.after: co o o . R .
S . - 220 - 14091130 222 - 14092090 . ' S -
- . o 224 14093065 444 - 14094825
ENGINE MOUNT PLATES
. REF. PART NO.~ 'DESCRIPTION . SR " - - REQD
N 1 - C 17717 -. PLATE-enginemount L.H..... RN PP 1
2 'C ., 17718.  PLATE-enginemountR.H. ............. g S S 1.
- 3 C 2973t MOUNT-engine .............. e e T e 4
.4 C 286556  WASHER-snubbing ....0....... ... ..0............. i 4
- 5 151-° B39  RIVET-3/16"......0......... PP e e 6.'
- "B 13- 219 BOLT-3/8" x 2"NC.hex ............. T e 4 .
. -7 v 192- 21 LOCKAVASHER-3/8".. ... ........... e [ 4
- 8 193- |, 66 . LOCK WASHER -3/8" countersunk external toath ... 7. ......... . 4
: . _ _ . 9 - 164 B0 ' BOLT-flathead hexsocket......oc...ouiieinooofonean. 4
L ‘ " : : © .. . printed in U.S.A. - . S o ‘ ’ February 1992 .. -




MODEL 220, 222, 224 AND 444 COMPACT TRACTORS ~ 133

)k .
(Dt . o ‘ L C S ' ' , PTO CLUTCH LINKAGE
REF. ° PART NO. - DESCRIPTION L : . REQ'D
1 C 29046 KNOB -lever, PTC .,........ e 1
o2 353- 462 . BUSHING - lever, dash tower .............oo oueeeenanii oo, 1
3 C 20093 BUSHING -fliplock . ... i -1
4 132-- 310, PIN-cotter 178" x 1" ... ... .o v e 2
4 132-° 320 PIN - cotter 3/32 x3/4" . ... e 2
5 C 14906 . - -WASHER - nylon 3/8” (early production ... ...........el ... 2
-6 C 19867 SPRING - clutch rod (early productlon) .......................... 2
7 C  27734*  ROD-cluteh ... 1
8 'C - 30488 GUIDE-cluteh rod = ..ot .. 1
-9 131- 1181  "NUT-lock3/8"N.C.hex.............. e e . 2
1 10~ 195- 104 WASHER-3/8" ............. e P UL 2
1 195- - 137 WASHER - spaces (used on models without hyd W ..o 2
12 13- 207 BOLT-3/8"x1"N.C.hex.......c.cvevveinannn ... [, 2"
. 13 C 20058 . BUSHING -NYION ..ottt e oo 2
' 14 195- 533 WASHER - 142" . e e - 1
F - 18 c 293409 LEVER - PTO engaging. . .. «........ e 1
. : 16 C 26264 -BRACKET - support, PTOlever................ ... ... 1
T 17 C 26266 ©  BUSHING-flange, nylon........... e S el S
s 18 13-~ 63 - PIN-roll1/8"x1-1/4" ... ... e e e DU
: s 19 C 28288 . WASHER 5pr|ng e e e e 1
* when replacing early style clutch rod:
1. discard nylon washers and springs
2. also requires (2} 132-320 cotter pins
BN
. e o . AN - ‘
Printed in U.S.A. R U - : - . February 1992



REF.

WM~ O&awWwwh =

Printed in U.S.A;

PART NO.

CLUTCH ASSEMBLY (PTO)

' MODEL 220 22, 24 AND 444 COMPACT TRACTORS

DESCRIPTION . )

. C 31024 CLUTCHFAN ASSEMBLY ... ....... i e Tenes,
- C 16616 FAN-c00ling. ...t i
C ° 23677 HUB-clutch ... i i et
C 29766%* PLATE-clutch . ... o
c 15718* PLATE-cluteh. .. ... .
164-  .40* SCREW - 5718 - 18 X 3/8" . oo oo
. 193- 76* - LOCK WASHER - 5/ 16”countersunk externaltooth ...........
c 18515, WASHER -spring . ...ocov e e e
C 31045 " KIT - pulley and disc assembly (mcludes item 20 oo
- C 23740 ’ KIT-frictiondisc . ........... .0, . . . ..
C - 29735 CBEARING -ball ...
C 15557 WASHER - spacer .050.,....... P e e SO
C 32169 TCAM-clUteh e
. C ~ 18788 © SPRING-clutchload............. ... 0 . ...
C 23630 'SPACER-hub..............
C 23825 - NUT - adjust., . ..... T e
L 28677 WASHER -fan 17/32 . . e
C 24743 - BOLT-1/2"-20x5-1/2"N.F. ... .. ..o o
129- 125 NUT-1/27-20N.F.lock .. ... e i
c . 23627 GUIDE-adjustingnut . .. ... o ot
- C. -23624 - WASHER - $PaCEI. . . oot oo e i e e
C. 26166 . ARM-engaging .. ... i e
C. 29811 " SPACER -washer .100" ... e
C 31018 CLEVIS-PTObrake .................. TR o
113- 3 BOLT - 1/47 - 20 x /4" . e
131- 934 NUT-1/4"-20flangelock ... .. . oo,
.C 32168 CAM-clutch ............... e PR e

C1e2- 19 LOCK WASHER - 174" . . o i i e
195- 518 WASHER-1/4" .. ... .o e e e e
c 20772 WRENCH-clutchadjust . ........o oo i e e
164~ 541** SCREW -sockethd. 5/16" - 18x3/4" ... ... ... i
193- © 95** LOCK WASHER -externaltaoth. . ... i
13- 207 "BOLT-3/8"-16x1"N.C........ el R e

T o192- 21 LOCK WASHER-3/8"...... e R P P

C 26758 SCREEN ~grass .. ..o.ovvvveeeerntnnnnnn. P )

om0 2 BOLT-1/4"-5/8" ............. S

*Use before 5/N-

*¥*Use S/N and a
220 - 14091116
222 - 14092063
224 - 14093038
444 --14094812

fter:

REQ'D

BRNARNNSCRRE ANN A NS, A NN WW 2 MNN D ===

February 1992




. MODEL 220, 222, 224 AND 444 COMPACT TRACTORS ‘ 17
- HOOD, FRAME AND GRILLE
" Use before S/N:
220 - 14091130 222 - 14092090
224 - 14993065 444 - 14094825,
REF. PART NO. ~ DESCRIPTION L o _ *REQ'D
1 C . 26938 FRAME -main {220, 222and 224) .............. ... ......0 ... .. 1.
1 c 26940* FRAME -main {444) ... ... .. i 1
1 cC 2717 FRAME - main (220, 222, and 24} shown . ............. .......,. 1
1 C 29718** FRAME-main (444) ... ... .. 1o
2 c 26815~ . HOOD AND GRILLE ASSEMBLY (lncludes itern 26) ................ o1
2 .C .30115** . HOOD AND GRILLE ASSEMBLY -lincludesitem26) .. ... ...... ... . 1
3 C .. 23627 "LINER-hood .......... PR e e . 1
4 c 22023 HINGE-frame ... ... ... i, 2
5 C 27508 PIN - attachment . ......... . S 2
6 13- 138 - NUT-lock 172 N.F. . e o 2
7. 353 - 406 PLUG - hole (models without hydraullchft} ........................ 1
g8 C. 718183  » CHANNEL-instrumentpanel-. .. ........... .. 0 . 0o . 1
Q C / 16382 ROD-hoodhinge ... ...... . (.. L. 1
10 . 132- 334 PIN-cotter 1/8" % 3/4" . e i
11 . C 16373 PIN-latch. .o "2
12 - C 24137 SPRING-latch ... ... .. e 2
. S K 138-. 2073 PIN-roll 3/16” x 1-1/4" . 2
. 14 C 25317 CPAD-footrest, LH. .. 1
14 C 25318 - PAD-footrest, ReH. ........... ... .l ., 1
15 . 13- 514 _ BOLT-5/16" x /8 N.C.hex............ . e e 4
16 192 20 LOCK WASHER -5/16".. ... ...... PRI R A
17 . C 14729 SPACER -frame, rear (444} . ... .......... ... ... ... .. ... ... ... 2
17 C . 14730 SPACER - frame, rear {220, 222 and 224) ....... PP R 2
18 192- 23 LOCK WASHER-1/2" ... ... ... P 4 .
. 19 113- 424 JBOLT-1/2"x 1" N.C. hex....,' ..... . e 4
20 cC  2481* SHIELD -heat ....0.......0...... e e P 1 &
20 « C 30143+ SHIELD - heat {shown). .............. e e s 1,
217 C 24820* CLIP-batteryholddown . ........... ... ... ... .......... e 1
21 - C 29308** CLIP-battery holddown . .. ... .. ... ... . ... ... ... .......0... B
2 182- 547 © SCREW-1/4"20x1/2"panhd. . .... . ... ... ... ... ... 9
23 - 192- 19 C LOCKWASHER - 1/4" e 7
24" 129- 101 0 NUT-1/4"-20 0.0 o oo e 5
25 C - 26506 COVER -access......... e e LT
26 - C 16361, . HINGE-hood ...................... e e 1
.27 187 1036 SCREW-1/4"-20x1/2" . ... ... ..... oLl L el . . 2 .
28 c 29314** " BUTTON - push, hood release .. ... . . e e e 1
29, ‘ C 29315%* ' * ROD - push, hoodrelease. .. ............... JE -1
430 C 30004** - SPRING-release. . ...............c.oii... e P
3 C  '33467** LATCH-hood ......... . e P PR e o
.*Use before S/N:
S **Jse S/N and after:
- ' T 220 - 14068672
o 222 - 14069604 . . . :
224 - 14070707 _ _ - ‘ .
444 - 14072835 : ' '
N e ‘, - '
. Printed in U.S.A. . _ ’ . - - February 1992

A




v

L

/,

fof oot
/-/ ’ '

£

N

a¥ 8 a
PAFIE K I

o,

7

'3

iy

..’
3 9

«

* MODEL 220, 222, 224 AND 444 COMPACT TRACTOR
. P ' HOHOD. FRAME AND GRILLE
P | C Use S/N and after:
. IR : ' 220 - 14091130 222 - 14092090 .
' . ‘ ' 224'- 14093065 444 - 140894825 -
REF. PART NO. " DESCRIPTION :
1 C  30524* FRAME - main (220, 222, and 224)shown . ........0............ .. )
1 C ., 30825* FRAME - main (444) ... ... .. L e e ‘
2 C 30115 HOOD AND GRILLE ASSEMBLY (includesitem 26} ...............
3 C 23527 - . LINER -Pood- .................................................
) 4 C 22023 HINGEAframe .. ... ... i e e e
- 5 Cc 2/508  PIN-attachment............... e [P
.6 131- 1318 "'NUT-Tock /2" N.F. ....... O
7 C 30134 CAP -instrumentpanel .. ... ... ... .............. [ .
- 2 C 163862 . ROD - hood hinge .... ... N e et
0 .- . 132- 33¢ - PIN-cotter1/8"x3/4” - ... ... ... e o
11 - C 16373 -PIN-latch....~...... e e e e e e
12 - 0 C 24137 SPRING-latch ... .. D e
.o 13 138- 2073 . PIN -roll 3/16" x 1-1/8" e
- 14 & - 30468 " PAD-footrest, LLH. (220,222 224). ... .. ... ... ...
= T 14 c 30460 PAD - footrest, R.H. (220, 222, 224) shown ... .. . L e
. " 14+ -C 30462  PAD-footrest, L.H. (444).... ... .. U e |
- .14 C 30464 PAD - foot rest, R.H. (444). .. ... e e
15 121- 106 BOLT-5/16" x1/2" N.C. hex. .. .. B et e e .
16 . C - 33467 LATCH -hood ........ T L _ ’
17 C 14729 .  SPACER-frame,rear (444} ...........0..... DU S
17 <C 14730 SPACER - frame, rear (220, 222and 224} . ... .................. . . .
18 192- 23 LOCK WASHER- 1/2". ... .. ... .. N L ; NIRRT
" 19 13- 424 BOLT-1/2"x1"N.C.hex......... .. .. i ) .
.20 C 30143 - SHIELD-R6at ..........ooeieii i e L i -
A C -30142 - . CLIP - battery hold down . . .. N a e JU .. 1
2o 182-° 547 . SCREW-1/4"20x1/2"panhd. ... ....:......... SURU SN SR
) 23 192- 19 LOCK WASHER-1/4". . ... e e I » ‘
; .24 129- 101 NUT-T1/4"-20 . ... . . _—
. 25 C 26606 COVER-access. ............ [ e e R .
26 C 16361 HINGE-hood. ... .........0......... e P . - :
’ 27 187- 1036 . SCREW-1/4"-20x1/2" ... .. [ S S o ‘
y 28 S C .. 29314 . BUTTON - push, hood release. . ...... D P -
29 C 30126 = ROD-push, hoodrelease........., P e e ST I
30 C 30004 SPRING -reledse.........: e e e v . :
. ' *Also- requires C30530 . ' ' L Co
before S/N: . ‘ -
220-14106917 ' . o .
. 222-14108020 o . . : L
© 22414109118 , : -
444-14111235 L ’ . - g '
Printed in U.S.A, ‘ ' - ’ .
i . - -

S AN AN O D R RN DD e S NINN s S RIRIR

'Februar_y 1992




REF. PART NO.

1 c 31021

1 C 31020

2 C = 27224

2. C 26827

3 13- 44

3 13- 427

4 - 13- 424

4 13- 18

: o "5 192- .. 20
5 192- 23,
O 6 C 31004

' = 7 C 16429
= 8 c 3007
N EE 8 C 30086
o .8 C ' 15410.

a 10 195-. 2175

‘ (AR P S >
Yoy 12 C . 14534*

- 13 121- 108

@/. 14 NSS*

: 4 C o 31005%

@\,‘: 15 C- 26835t
15 C 26833t

- 15 C . 268311
15 C 26829t
16 C 14728 -

17 C 27594

8 195- © 625

19 C 17216

20 C 30489

. 21 131- 1181
22 C  29305**

-23 C  29306**

2 . M3, 102
25 131- > 9N

220 - 14068672
222 - 14069604
224 - 14070707
444 - 14072835

’
Printed in WU.S.A.

-

SEAT, FENDERS AND TOOL TRAY .

DESCRIPTION
SUPPORT - seat, front (444)
SUPPORT - seat, front (220, 222, 224)

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

SUPPORT - seat, rear (444) :

SEAT - {220, 222 and 224) shown (black)

SEAT.- (444) (black}
CUSHION - rubber

CAP-spring...... e o S S peas .
SPRING-seat .. ............... 00 o Lo L. -
BOLT-b/16"-18x3/4" ... ... .......... e e e .

“*Use befbrg S/N:
**Use S/N and after:

LEVER -shift ................... e
WASHER - 7/16" x 1-1/4” 0D
SPRING -shiftlever ................... .. . S -
WASHER - cupped
NUT - lock 3/8” N.C. hex ...

NUT -5/16"-18 flange lock. ... ... i L S

26 - _NSS REFLECTOR -'red. rear fender (use C30942)
27 C 304671t FENDER R.H. (220, 222 224} . . ... .. .. e
27 C. 3046611 FENDER - L.H..{220, 222 224)shown . ...............
2l - C7 304711t FENDER-R.H. (444).. .. ... ...................
27 C  30470tt FENDER-L:H.(444) ... ... .0 ... ... ooo. .
28 182- 547 SCREW -1/4" - 20 1/27 .. . . . e L
2 131- 934 NUT-1/4" . ... . .. P e e
30 C 31006 " SPRING-seatswitch . ... ... ... ... ... . ... ..., ’
31 C 26526 CAP-spring......... e e e e L

tUse before é/N:
TtUse S/N and after-

1220 - 14081130

222 -.14092090
224 - 14093065
444 - 14094825 ",

BOLT -1/2" x3-1/4" N.C. hex (220, 222 and 224)
BOLT - 1/2" x 1" N.C. hex
CBOLT-5/18"x5/8" . .. ..

LOCK WASHER-5/16"........... e e N
LOCK WASHER - 1/2" ‘

TRAY 00! . vvoeeem N L
PIN - seat hinge ' )

WASHER - 5/16"" x 1-1/4” OD, zinc plated
BOLT-5/16" x 1-1/2” ) )
BUMPER - seat
BOLT - 5/16" x 1/2" flange whizlock
HINGE. ASSEMBLY. -- seat (use C31

C29306, 113-102, 131-911) . .~....

Sm'bhm_.,_._.__._b-_._.mmrg_a_a_n_.

005qand 2 each of 29305,
HINGE ASSEMBLY - seat hinge {shown)
FENDER - L.H. (444) -
-+ FENDER - R.H, {444}
. FENDER - L.H. {220, 222, 224} shown
FENDER - R.H. {220, 222, 224)
GRIP - shift lever

.......................

....................

4

February 1992

v

—lTlMN—J.J_-AMQ)QJMMQ_A;:'_:_:_._._L_:_I_J_:
* . .



- Co Ty } S ;
MODEL 220, 222, 224 AND 444 COMPACT TRACTORS . A3
220, 222 AND 224 FRONT AXLE
REF PART NO, DESCRIRTION _ ] ; ] - REQ'D
1 C 18812 . . AXLE-front..........:....... e . 1
2 NSS " - SPINDLE- L.H. (use C31337 C28B232) .. oo i 1
2 NSS SPINDLE - R.H. shown {use C31338, C28232) ... ;... .. ..., PR
3 - NSS _ . - SPINDLE-R.H.shown {use C31338,132-311) . ............ ...... 1.
3 NSS ' -7 SPINDLE-L.H. (use C31337,132311) g ...... R 1
© A4 0 138 99 . CPIN-roll ...l % ......... e 2
5 C ~ 11906 - WASHER-thrust........... U e 4
6 219- 404 FITTING-lube.... ..... ... o el e 1
USE BEFORE S/N: - - 7 C 13106 COVER - lube ﬁtting BN i) . I .- N . 3
" 230 - 14054588 ] 8 132- 3N PIN - cotter 5/32x 1-1/4" .. ....._.. e e e 2 -
222 - 14056005 ' : ‘ . ‘ Lo - 9 C 12975  WASHER:wheelspindle.........0................ DU e 2
224 - 14055791 _ o : ' ‘ - : ' - - 10 C . 28276 WASHER - wheelspacer ..................... e [P 6 -
g ) LA 187- 1910 - “BOLT-3/8"N.C.indentedhexhead ........:........... ....... » 1
12 o} 22278 ' PIN-retaining, axlepivot .. ... ... oL, PO .. N 1, -
13 . C . 26857 . ROD-draglink o.....c.covnvennn.... e PR 1
14 T T 192 .23 . LOCK WASHER - 1/2"" zinc plated .. . . . SO e 3
15 -129- 165 + NUT-jam1/2” N.F.hex R.H. thread . ... .. .. e T 6 -
16 - C 13605 BALL JOINT - 1/2” L.H. thread .. .. .. ...... e e 2
- 17 ' 129- . 365 NUT - jam 1/2° N.F.hex L.H. thread t.. .. ..o, 2
. 18 - 12102 BALLJOINT -R.H. thread... ,...... L e o2
19 . C = 27588 TUBE-axlepivot. . ........................ (PP [P : T
20 219- 17 FITTING -lube .. ;... .. T P ST 2. .
21 C ~ 25866 TIEROD ....... e e P P U
2 - C 27597 WASHER . ....... e I e e ' 2
» 23 c 28232 . RING retaining .. ... JRAP e . 4
~ e ' -
444 FRONT AXLE -
1 -C 18813 AXLE FrONE L L e e 1
.2  NSS . .- SPINDLE- R.H.shown (use C31341, 27902} ....... P " 1.
.2 NSS SPINDLE - L.H. (use C31340, C27902) U e . 1-
- 3 NSS ey SPINDLE - R.H. shown (use €31341, 132-311) . ... .. ... ........ )
3 . NS5- - . SPINDLE-L.H. (use C31340, 132-311) ... ... ....... e 1
4 138- 99 - PIN-rofl ..... A e e fens 2.
b C 22278 PIN - retaining, axls plvot ........ [, S Aa
6 c 13716 WASHER -'thrust . ... ... e e - 4 '
7 219- 404 FITTING-lube. .., .. el e e e 1
8 Cc 13106 COVER -lubefitting ..............0 ... ... ... P -3
9 132- 311 PIN - cotter 5/32"" x 1-1/4" .. .......... S S L 2
0. . C 12975 WASHER - wheel spindle.:.... ........ e et L2
. -1 C . 28226  WASHER - wheel spacer . .. .. e e e 4
UsE BEFORE SN | S Lo A 187. 1910 - BOLT:3/8" N.C.indented hexhead ... ... . ... ... SO .
vl : . LS . S ) - ) " o 13 C - 25857 ‘ROD-draglink . ... . . .00 oo 1
444‘14059259 . " : : , ’ 14 - 182 0 23 LOCK' WASHER - 1/2" zincplated .. ....... e o3
15 . -128- 165 NUT - jarh 1/2”" N.F.hexR.H. thread ... ....... U AP & -
16 129- - 365 NUT -jam 1/2” N.F. hex L.LH:thread .. ...... .................. -2,
17 C - 13605 BALL JOINT - L.H. thread ...... IR e -2
18 . C 12102 BALL JOINT - R.H. thread. . .... A e ST
19 ' C 22568  TUBE-axlepivot.......... s . 1
20 21%- . 17 7 HTTING-lube.......... ... ..., F e .2
21 C- 26886 - TIEROD......... e Pl e 1 -
‘22 c . 27597 WASHER............... e P L e .- 2
23 . C 28232 RING-retaining.........coo oo D 2.
24 ¢ 27902 RING -retaining............... e e TS . 2
" Printed in U.S.A.. : C S I February 1992
: y




¥ ' .
T " MODEL 220, 222, 224 AND 444 COMPACT TRACTORS ‘ 45
-2 STEERING GEAR
REF..  PART NO.. DESCRIPTION: - ' | S - 'REQ'D
1 13- | 206 . BOLT-3/8" x3/4"N. C hex. . ........ e -4
2 c 26325 | WHEEL steering ................. il e .
-3 NSS* PiN - pivot {use C29044) . . . .. S PP e, i 1
3 C 29044~ PIN - DIVOT oo e 1
4 - C 26326 SHAFT -steening. ... ..o e A
5 C 29812 WASHER-3/8"x1.4"... .. ... S Tl . o2
6’ 13- 241 BOLT-3/8"-16%3" hex.......... e e 1
6 113- 24g** BOLT -3/8"-16x2-3/4".......... S S 1
-7 c 14200 WASHER -shim .......... DU e e P 4
8 129-° 103 -NUT-3/8"-16hex...... SR 1
9 ., € 27501 BUSHING................... PR . e To L 1
: 10 138- 143 PIN-roll 1/4" x2-1/4" . ... ... .. e . 1
T 1 196 B4 WASHER-5/8" ... ....._.... e e e e - UAR-
; .12 .- C. 33309 ° GEAR-steering...............l..... e e U 1
13 C . 33308 . BUSHING -sleeve ., ............ooiiiunian, e . 2
14 - J192- 21 LOCK WASHEH 38 T P e 5
15 195, 2069  WASHER - 5/8" zinc plated. ... ... ..... S Lt 2
16  C  -15096 BUSHING.- flangednylon . .. .......0...... R T 1
17 Cc 30019** SUPPORT - steering gear lincludes bush:ng} T P 1
17 NGSS* . ' SUPPORT - steering (use C29812 C300‘19 and C29044} ... . ..., 1
o _ 18 c- 24098T " TUBE-steering .......... S e S 1
. o 1807 C- 301271t TUBE - steefing .. . .. e e e - 1
"*Use before S/N:  ~ 1Use before S/N:
_ **Use S/N and after: ' TtUse S/N and after>
220 - 14068708 220 14091130 ’
222 - 14069648 . . 222 - 14092080 -
- 224 - 14070747 - - 224 - 14093065
444 - 14072850 ., 444 - 14094825 -
-
] > .
¥
S
Printed in U.S.A, . February 1992




L

- REF.- 'PART NO.’

c 26381

REF. PAHT NO.
' . 30913

© 10314

403
12110

. 28021
- 28970

27763
. 28965
© 13106

Lo WO B WM

noonoonogonoo
' w

" Printed in U.S.A.

c 21872
© e jag. 2073 -

1
2
"3
4 C. 25022
5. 131- 1308
© 8 c 16164
7 c . 18147
8 C 27755
g c 21857
10 C. 33427
.. c = 239i0
12 113- 2262
13. - 129- 143
14 C 23899
15 c 24781
16 cC 31934
17 195- 633 |
18 132- 310
19 . C = 28978
20 141- 4
21, 132- 321,
22 C 31992
2 c 31993

30022
30012 -

30917

28236

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

BRAKE ASSEMBLY

DESCRIPTION N - o
PEDAL - brakeactuating ..................... N <

ARM'-brake pedal......... e S e -
PIN-spirol 3/16" x 1-1/4" . ... ... ... ... UL

.SPRING-return .......... . T N

NUT - centerlock, jam................. e s

.TAB-Iift ............................... AT L

. SPACER brake peda| ........ ST S

BAND-brake.................. e SR
PIN-clevis ... ... o e e e s
BOLT-3/8"-16x1-1/2" hex ... _. .
NUT -'3/8" - 161am....ﬁ. ............... T

RM-brake. . ...... .ot i .
. ARM- brake lincludes adjustment auth L -
"GUIDE - brakeactuation...................... e

WASHER- .531" [.D..... e . e

" PIN-cotter 1/87x 1" ...... e [PUUURUDRR .
CLEVIS...... SRUURUR U N '

PIN‘-'cotter3/32” X1 e
ROD-brake (220,222, 224) ......... ....... ..ol

. ROD -brake {444) .. ... .. e e o

FRONT AND REAR WHEELS

. DESCRIPTION

'WHEEL - rear, & bolt (220, 222, 224) for23x8 50 - 12 tire
WHEEL - rear, 5 bolt {220, 222, 224) for 23 x 10 50 12 tire
‘BOLT - rear wheel (220,222,224} ... ... .. ... ....

WHEEL - front {white) (includes |tems 5 .
FITTING - Iube....:'..._ ........ PR

CAP -plastic, front ..... ........ ...... .

CAP - hub, rear (optional).(220, 222,224} .. ..:... . .. ..
" WHEEL -rear, 6bolt (444) ... . .. ... .. .00 ...,
BOLT -rearwheel {444) . ... ... ... . ... ... ... ..... -

CAP - hub front wheel {optional) . .. ... o0 voi. ..
COVER - lube fitting .......... e

‘ STEM-vaIve.._.-........' ........... T SRR e

47

" REQ'D

...........

NN 7% Y . G S G S S G R g | SO Y

ey}
m
Q2
Q

BN NNARNNGRON

February 1992




MOUNTING POSITION FOR 220, 222 AND 224 TRACTORS

-

il b —d ek ad ek o]
ARWN=2O00DO0"DO AWK -Mm
n

REF

Wr -

Printed in U.S.A

PART NO

c 18809
219- 404
C 17281
c 18811
164~ 12
c 17249
c 17250
13- 207
131- "1181

C 15964

17067
14525
131- amn
c 13106

PART NO

C 13360
192- 23
13- 424

IMPLEMENT LIFT .

DESCRIPTION

LEVER ASSEMBLY - lmpiementllft ..........
FITTING - lubad8° .. .ot L
SPACER.--latch .. ... P e
LATCH-lever ........c..cvviiiei ..

BHACKET mountlng tOP oo
BRACKET - mounting bottom ....... e
BOLT-3/8"x1"N.C. /... et
NUT-lock 378" ... .o
PIN - spirol 5/16" x 1-3/4" ... ... ....... P
SPRING -liftlever ... ............ e
WASHER -3/8"x11/16"CD ... ... .. e
ROD - liftleverpush ............. e
BUTTON -release ........... e e
NUT -lock 5/16” - 18 flanged ......... e
COVER - Iubeflttlng e e

DRAWBAR AND TOW HITCH

DESCRIPTION

DRAWBAR ...................... e
LOCK WASHER -1/2" zincplated .. ...........
BOLT-1/2" x 1" N.C. _hex zincplated ........ L.

.................
.................

..... e e
; :

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS g

N ‘

/february 1992

L




+

H ) N . ' . # iV : ‘_ . ) :
MODEL 220, 222, 224 AND 444 COMPACT TRACTORS : 51
‘TRANSMISSION AND FINAL DRIVE
REF.  PART NO. DESCRIPTION ' : ' REQD
.C 24843 - CASE ASSEMBLY -transmission. . ...... .. ... .. ... . ... ... 1
1. - NSS CASE - transmission . ... vt iee i - 1
2 C 1213 BEARING - flange . ...... e e e - 2
3 C 24804 BEARING-flange . ...............o.o il -2
4 C' 24803 . .- SEAL-shaft............. e 3 .
5 c 13241 : BEARING-slesve............cvieinnnnna.. s 1
6. C 1338 BEARING -sleeve . .. .. e e e s 1
7 c 13266 ©+  SEAL-shiftrod............. e 1
1r 8 C .. 28281 ° BEARING-rofler ............... L 1
R 9 c 30027 DIFFERENTIAL ASSEMBLY . ....................... P . 1
| . - 10 221- 3 PLUG -3/8" fillerand drain . .............. e . 3
| 1n C 16699 SHAFT - axle, shortR.H. (220, 222and 224) ... ... .......... RO 1
t 12 C 29638 "SHAFT - axie, short RH. (444) . ... ... .. 1
L 13 C. 16700 'SHAFT-axle, long.L.H. {220, 222and224)..............1..., ..... 1
" 14 C. 22637 - SHAFT-axle longL.H.{444) ... ... ... ... ..... ... . .ovnins 1
I 15 . C 26342 RING - retainer, axle . . . % e 2
| 18 C - 13196 ~ GASKET -transmission cov8r ................c....... PR 1
( 17 c 13197 'COVER - transmission. . [ ... ... P S e 1
l 18" C 28241 BREATHER - transmission .. ... ........... e e .. 1
: 19 192- 23 LOCK WASHER - 1/2". . ... ....... e L 4
I 20 - 121 21 BOLT-1/4"x1/2" N.C. Icck .......... e e AP . 6 -
21 C ' 12725 FORK -shift .. ........0....... L e, ‘1
22 C 32486 ROD - gearshift........ P, . 1
23 C 14168 - RING-retaining......: e PR L P .. 2
24 €. 14644 "GEAR-clusterinput ... 70, oo o Lo
v 25 NSS* * GEAR - high 41 tooth (shown] use C30030 and C30031 ... .. S T
. 25 C 30030 GEAR-high41tooth ... .............. . ... ... RS S 1
26 C . 12882 GEAR - Tow BB 100th ... ..o o 1
27 © NSS . KIT - diff. case.{includes Ref. 34and35) .. ... ................. o1
29 NSS GEAR - differential pinion. .. ............ P et 2
"30 " NSS - *GEAR - differential ... T e .2
.31 *NSS - . WASHER -pinion thrust  ........ -~ ... .. ... ... ... L U 2.
©32° . NSS ' PIN - differential cross. . ... ........... e PR 1.
33 .. NSS ‘ PIN - differential crossloek......... N 1.
34 -28- 680* SCREW -3/8" x 5 N.F. hex cap (s.hc:wn)| ..... e e , 4.
34 C - 30031** KIT -screw (setoffour) ... AP I 1
35 131- . 1133 NUT-lock 3/8" N.F. hex ...... e S 4
36 C 12718 WASHER - differential . ...... O PRI 2
37 C 14223 WASHER SPACEM. . ... cin e e e e e R, -« UAR -
38 - C - 3317 GEAR - brakeidler...... .07 .. . L. 1.
39 C - 1422 RING - retainer, brakeidler........... o P AN -1,
40 . C' .25258  ~BRAKEDRUM.. ............... e e RN . A
1 -126- J28° KEY - Woodruff, brake idler 1/4” x 1-1/8,....... .. e PR 1.
42 138- 2073 PIN - roll 3/16" x 1-1/4" _ .. ... e e e P 1
) 43 - 113 424 CBOLT-1/2"-13x% hex............. . . e e Ve -4
. .' . ™ . .
Y ' ) ] .
*Use Before S/N: : - : SR
**Use S/N and after; o ‘ o ' :
' 220 - 14091014 -
222 - 14091935
224 - 14092962
" 444 - 14094720
_Printed in U.S.A. ' : . ; o . February 1932




e e — - —
,

P QLA

M

P

—-—g

-

b

D ——-

3

¥

" REF. PART NO.

1 C  15335.
2 13- 206
3. 62 616

4 . 192- 21
5 cC 28321

6 - C. 15726
B C 17298
7. C . 26278
8- - 218 5065

9 . 218- 5007
10 C - 16794
1 . c 16793
12 C . 25784
13. 214- 254
14 NSS

15 ' NSS*

15 - NSS**

16 C’~ 25237
18 C 22947
19 SC . 23326
20 . C 33423
20 . C . 29309**
21 C 18797
2 218- 5006
2 - c 26182
24 C 25333
25 c’ 25334
26 218-° 5107
27 18- 5007
28 NSS -

29 C - 27217
30 182- 246
31 131- 351
37 . 218 5062
33 218 5007
34 C 28949
35 C 16697
35 + € 33233 -
36 166- 86
37 NSS

38 C 2555
139 187- 1252

. MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

" *UUse before S;;N:

**Use S/N and after

220 - 14068672
222 - 14069604
224 - 14070707
444 - 14072835

- Printed in U.S.A.

HYDRAULIC SYSTEM

USE BEFORE S/N:
220 - 14090930 224 - 14070796 -
- 222 - 14069687 444 - 14094620
" Use for all model 220 and 222 tractors wnth Tnanual hift
DESCRIPTION- .

SUPPORT - pump mounting
.BOLT-3/8" x3/4" N.C. hex. support mountlng !

"BOLT-3/8"x1"" N.F. hex soc. hd., pump mountmg ............... :
LOCK WASHER - 3/8" zinc plated
KEY - square 1/4" x 3/4” lengine shaft)
COUPLING - pump, 1/2" shaft (220, 222) repalrs page 57 ....... e
COUPLING - pump, 1/2” shaft (224, 444) repairs page 57
“PUMP - hydraulic, 1/2" shaft {repairs page 57)
FITTING - hyd. 3/4” x7/8” 0" Ring.
“O" RING-5/8" ...

............

.........................................

TUBE - valve to lower motor port (220, 222 and 224}

‘TUBE valve to upper motor port (220, 222 and 224)
EXCHANGER - heat
CLAMP - hose

.................................................

" HOSE - tank to heat exchanger {use C29697 cut to length‘;
. RESERVOIR - hydraulic oit (use C33167 kit} .
. RESERVOIR - hydraulic oif {shown} {use 03317? kit)
CAP - reservoir {includes insert)
TIE-hoseclamp ... ... .. i e e st
-hose ...... S I
HOSE - suction ' '
HOSE - suction

..................................

r.:g\

HQSE - hydraulic, pumptovalvé. . ....................... U,

“0” RING-1/2" {(for C18797} . ... .. ... PR e

~ TUBE - valve'to heat exchanger
~TUBE --valve to lower motor port (444}

TUBE - valve to upper motor port {444}

FITTING - motor port, 90° elbow, “0” Ring ,
“0" RING - 5/8" (for 218-5107 fitting}
VALVE - hydraulic control single spool {220, 222)(repairs page 59} .

VALVE - hydraulic control, two spool (all models with hydrquhc

" lift)repairs page 59) _ : RERRE

- SCREW-5/16"x 1-1/4" N.C..... ... R P e PR

NUT - lock 5/16™ N.C. hex '

FITTING - hydraulic valve 5/8" x 7/8" 0" thg

MO RING-5/8" e P

SEAL - motor to transmission

* MOTOR - hydraulic (220, 222 and 224){repairs page 63}
MOTOR - hydraulic (444)(repairs page 63)

'SCREW - 1/2" x 1-1/4" N.C. flanged 12 pt.

. HOSE - rubber (use C29697) cut to length 7"

* WASHER - heat exchanger bracket
-, SCREW- 174" x 1-1/2" N.C. flat hd. Phillips

..................................

Wi ) -
_..MM_.._.a_._._n_n_.LMLKa,r_._é,_;',.a.p._.n..a_s_;_n_n._n_a._amr\:.p_n

.......................................

WWahk Do WK =

February 1992



-

e e - — b

REF.

. .
SO ~NNODO AW

[
W=

14

Printed in U.5.A.

PART NO.

C 16335
113- 206
B2- 616
192- 21
C 28321
C 15726
C 17298
C 26278 -
218- . 5085
218-  BOO7
C 29656
C 29655
c 25784
214- 254
NSS
NSS
c 25237
C 25556
C 22947
214- 14
Cc 29309
c 18797
218- 5008
Cc . 2582
C 29658
Cc 29657
218- 5107
218- 5007
187- 1252
NSS
. 182- 246
131- . 351
'218- 5062
218-  .b007
C 285849 -
C 30939
c 33234
166- 86*
- 166-  85**

NSS

MODEL 220 222 224 AND 444 CDMPACT TRACTOFIS
HYDRAULIC SYSTEM

Use S/N and after:
220 - 14090930, 222 - 14069687,
224 - 14070796, 444 - 14094620
See page 49 for mode! 220 and 222 manual lift tracturs

DESCRIPTION ) ) .

SUPPORT - pump mounting ....... .;... e R
BOLT - 3/8" x\3/4"* N.C. hex. support mountmg ..... PP

- BOLT -3/8” x {"N.F. hex soc. hd., pump mountmg ...............
LOCK WASHER,<3/8zincplated ..................... e L
KEY.-square1/4”" x3/4" (engineshaft)..........................
COUPLING - pump, 1/2" shaft {220,222} repairs page 57 .. .........
COUPLING - pump, 1/2" shaft {224 444) repairs page 57 . ......... B

. PUMP - hydrautic, 1/2"' shaft (repairspage 57) . ...................
FITTING - hyd. 3/4'" x7/8" 0" Fllng ......................... .

; "OMRING-6/8" ...
TUBE - valve to lower motor port {220, 222 and224) ............ L
TUBE - valve to upper motor port (220 222, and 224} B

EXCHANGER -heat ...........c.ovo... I SUEI
CLAMP - hose.....-.............;...‘ ........................ o~

- HOSE - rubber, tank to heat exchanger {use C29697 cutto Iength)
RESERVOIR - hydraullc oillshown) (use C33177 kit)................
"CAP - reservoir {includes insert) ......... e
., WASHER - heat exchanger bracket ..... . ... .. ... ... e B
TIE-hoseclamp ...... e P
CLAMP-hose,........... e e e T
HOSE-suction ... ... ... .. i it e
HOSE - hydraulic, pumptovalve. - oo oo G

T UO"RING-1/2"(forC18797) L. oL .
TUBE-valvetoheatexchanger......... . ... ................ .
TUBE - valve to lower motor port{ddd) /... ... ... ......... e
"TUBE - valve to upper motor port (444) ... ., ...... .. e e
FITTING - motor port, 90 ° elbow, 0" Ring 1..............0 .
0" RING - 5/8" (for 218-5107 fitting) . .................. S

. SCREW -1/4" x1-1/2" N.C.flathd. Phillips .....................

VALVE - hydraulic "control, two spool (models with hydraullc

lift){repairs page 61 - use C33473 and 2718-51 B4 oo

SCREW -B/16" x1-1/4"N.C........ ... ... ... .. e '

NUT-lock 5/1687T N.C. hex . .. ... . v i i ot
FITTING - hydraulic valve 5/8"” x7/8” ’O” Ring.............. e
O RING -5/ e e e
SEAL - motor to transmission ... ....... ... ... [P
MOTOR - hydraulic {220, 222 and 224) (repairs page 83} ...........
MOTOR - hydraulic {444) (repairspage €3] ....................,..
"SCREW -1/2" x1-1/4"N.C. flanged 12pt. .......> ... ....vv....
SCREW-1/2"x1"flanged 12pt. ... ... ... ... ... ... .. e e

. HOSE - rubber, tuse C29699) cuttolength 7" .. ................... B

*use before S/N:

LIRI N — —a en e

S A A s WWNRN=

i,

S

© **uge S/N and after: o o
220 - 14107095 - ’ '
222 - 14108205
224 - 14109285
444 - 14111340
c T ' - February. 1992

q




*

DO~ D WN -
. B |

REF.

DO ~dDOTs W —

Priftted in U.S.A

hd

MODEL 220, 222. 224 AND 444 COMPACT TRAéTORS '

.67
HYDRAUL[C PUMP AND COUPLING (PAHKER HANNIFIN)

. - L

. PART NO. DESCRIPTION P T~ REQ'D
c 26278 PUMP - hydraullc‘I/Z“ shaft ... ... ....... e et - 1
F 53109 PIN-dowel. ..o .2

- C . 24881 COVER-rear ... ... ittt e anns 1.
. C 15731 . GEAR ASSEMBLY -driven .. ............... .........0 ... o1
c 15732 MO"RING -cover ... ... J R PO A 2
C 15733 BODY-pump ........... e e e 1
C. 15734 COVER-front .........1............. S ‘ 1
C 15735 SEAL-shaft................. [ A 1
NSS GEAR ASSEMBLY - drrve(1/2 ‘shaft} (use 026278) ........... 1
C 15737 PLATE-wear. .......co.otiiieiene i, U w01
'C w 15738 SHIELD = RBEL .\ veeeeeeeesoeeee e 1
C 15739 GASKET . £ttt e e s e 1

- C 15740 BEAL. .. 1
113- M BOLT ... . o e S - 4

S C 19207 ) KEY - 1/8"squarex3/4"lcng..‘.................‘...‘.' ........ -1

. N§S WASHER obtainlocally ................... A e 4

- C 17208 COUPLING - pump (224, 444) .., A e 1
c. . 15726 COUPLING -pump (220,222} .. -.......0............. ... 1
NSS HUB-(orderitem 17} .. ... o i e 1
NSS | HUB - (order Hem 17) .. ..o i i iee e . 1
c. 32199 SCREW - sgt 5/16" x5/16" NC socket head . ... . .. 2
C- 15036 SPIDER- (224,444} ... ... ... ... .. ... .. ... P 1
c 28966 SPIDER - (220,222} .. ....... e e . 1

HYDRAULIC PUMP (CESSNA).-
PART NO.- DESCRIPTION : . . REQ'D -
NSS v . PUMP - hyd. 1/2" shaft {use C26278}.................. e 1
c 28709 SPRING ... et i 2
-C . 28718 DIAPHRAGM -wearplate . .................... P . 1
NSS © COVER-front{use C26278).............0........ ... ...... 1
NSS COVER -rear (use C26278) ... ........ e e 1
c 28711 SEAL-SREFt., ..o eeriinee e, e s 1
NSS - BODY - pump (use C26278) . ... ....coovsoeenne e o
c - 28M2 SEAL -diaphragm . ........... S ERN 1T
cC 28714 GASKET -backup ............cconn.. R s 1
C 19207 KEY - 1/8" squarex3/4”long................... ... o 1.
c 28713 T GASKET - protector .. ....oiy i s 1
NSS 'GEAR ASSEMBLY - drive (use C26278) .......... U 1
NSS GEAR ASSEMBLY - driven (use C26278). ... .. ..... S e - 1
211- 306 BAJL - steel 7/32" ....... e e e 2
cC 2871% PIN - dowel 1/87 X 1-T/4" .0 oot et 2
NSS BOLT 5/16" - 18x2—1/2 12 po[ntﬂange(obtaln loaally Sl 4"
|
. February 1992
y
J/
;




A

TWO SPOOL VALVE
{Tractors with Hydraulic Lift)

j.

- SINGLE SPOOL VALVE -
{Tractors with Mahual Lift) -

v

o @%

__________,__.______'_____

P%/.

-

" REF. PART NO.

_ ¢ 27217
1 C 24699
2 - NSS -
3 'NSS -
4 . C - 28856
5 NSS -

6 211, 208
7 C 21507
. 8 cC 17433
9 "C . 17435
10 129- . 531
1 C 26668
12 c 28707
13 C 28706
14 C 28705
15 - NSS
16 2110 B
17 C 17438
18 C 28708
19 c 17444
20 . 18- 114
2l 221- 841
) ¢ 21506
23 C 26665
24 .C 26664
25 C 26666
26 C . 26663 -
27 . C 34555
g 195 . 521
29 c . 27219
30 211- . 7
31 C 17443
32 - 'NSS

 printedin U.S.A:

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

¥
HYDRAULIC CONTHOL VALVE
5
. Use before S/N: . .
220 - 14090930, 222 - 14069687
224 - 14070796, 444 - 14094620
. And All Single Spool Valves
DESCRIPTON : . REQ'D
VALVE - control, twospool ©...L..... .. ... e PR 1
RING - retammg..........__‘. ................. N 2
SPOOL - motor (order C27217) ..... PR S S -1
SPOOL - lift (order C27217) ........... U PR 1
SEAL-spool ................e. P v NP e 4 .
BODY - valve (order c2i2\ ... e 1
BALL - steel 5/16' {7.94 mm)} B T e 1,
SPRING-relief .......... .0 .0 2
SCREW -reliefadjust ............. . e i
.GASKET - relief-adjustcap....... [ e 1
. CAP-adjustsecrew.............. s e 2
DETENT -spool . ...... e s e 1-
SPACER -detent. . ............ P P e 1
'SPRING -‘detentreturn . ... [ 1
WASHER -TeIUM . i e e 1
SPRING - relief {use C21511 relief kit). ... .. ST 1
* BALL-steel 3/167 (4.76mm). ......0........ S .3
COVER-detent ............. P 1
SCREW -detent . ...........ooiuii minrinnnmnenennanninns -2
_ SPRING -detent ........... FURT TR SN 2
SCREW -cover .. .. ........ e T 4
PLUG-pipe ... ..o vvvennn. R e PR 1
RETAINER -ballseat’ ............... e e 1
SCREW -adjust, relief ............... .. ... e D 1
GASKET -adjustecap ... 0. u--- .- SN PP S . 1.
CAP - adjustscrew ......... S i T
. SEAT-reliefball ............ L N e e e e e 1
CNUT-lock ...... BT e 1
WASHER ........... e i e e 2
DETENT -spool ............... SR e 1
BALL -steel 1/47(6.35mm) .................. PR -2
SCREW -detent ... . i e el 2
VALVE - control smgle spool {use 27217 and {2) 218 51 B4). . ... ... 1
o

February 1‘.5!?2
“»




TRAVEL SECTION DETENT GROUP

b f:\::%,@ . E'
c N @ |

&

&
o
&

LIFT SECTION DETENT GROUP
) =
@’
e @
LIFT SECTION RELIEF GROUP | T
!

TRAVEL SECTION RELIEF GROUP

FR RNy X
LERBENERR

HOLDING SECTION GROUP

; —Printe‘dflg\L_l S.A.

-
. PART NO.

- NSS
C 29956
C 28217
C ° 28856
C 29951
211° 208 .
C . -21507
C. 17433
C 17435
129- 531
C 26668
C 28707
C 28706 .
€ - 28705
NSS™ '

L2M- . B
C - 17438
C . 28708
C 17444 .
169- - . 114 ;
221- 841
C 21506 -
C - 26665
C * 26664
C - 26666 °
C ' 26663 .
C 34555
C 29950
C 29958
211- 7
C 17443
C° 30002
C 30481 .

' MODEL 220, 222, 224 AND 444 COMPACT TRACTORS |

- . . 1

HYDRAULIC CONTROL VALVE |

. ~"Use S/N and after’ =
220 - 14090930, 222 - 14069687 -
224 - 14070796, 444 - 14094620 ..
Single spool valve repair Page 55 -
DESCRIPTON .
VALVE - control, two spoo] (use-€33473 and 218- 5154) .............
CAP-eNnd . e e e .
' _“0"” RING - end G o e
SEAL -8pO0l L. e e
SPRING -centering. ................. e AR e
. BALL-steel /187 17.94mm) . ... ...
SPRING -relief .............. i e
SCREW -refiefadjust .. ..................... .. .0
GASKET - relief adjustcap. . . .. S e
CAP-adjustserew ... i e
DETENT -spool. ... ... .. i
SPACER -detent. ... ... i
T SPRING -detentreturn .. ... .. ... ... .. ...
CWASHER -FBIUM ..o v e e e e
- SPRING - relief {(use C21511 relief klt] ............... e
BALL -steel 3/16" (4.76 mm) . ... . .o
COVER-detent ......... ..ot oo e e
SCREW -detent .. ... e m e e e e
SPRING-detent .. ............. PR
SCREW - cover ...... e et e
PLUG-pipe .:........ e e e T e .
RETAINER-ballseat ............... -. ... R
SCREW -adiust, retief ... ... .
- GASKET -adjustcap'............ SN .
CAP-adjustscrew ... . ..01... . ... . .o
SEAT -reliefball .. .. .. . e
NUT-locK ... e ciii T o e
WASHER -springretaining . ..... ..., ... .5 ot 3
DETENT.-spool............. B S ...
BALL - steel 1/4” (8.36mm) ..........«....c. et
SCREW -defent ... .. “.... ... e e e aw
KIT -seal .. ... e e e e
PLUG - holding-spool (use to replace rear piugonlyl .._............
I
‘m B t
. x‘ -

_;__.Nm_..m..../..»_i.....'..-a_g_-_p._pm_-m'-am-.—x-—h—ar\J-l—iI\.';—--l\)-b-—lN—'l

February 1992 ‘



REF. .

WO~ UG R

v

-_lr_a-' - - . -. .
COWO M MU B WN -

Py
-

ok ok
[ TR

L4

Printed in U.S.A.

MODEL 220, 222 ﬂ4 AND 444 COMPACT TRACTOF{S

HYDRAULIC DRiVE MOTOR
27 Use S/N and after:
220 - 14107095
222 - 14108205
224 - 14109285
1‘44‘- 14111340
- ‘ /
PART NO. DESCRIPTION T '
C 33234 MOTOR - hydraulic (444) ......... A S ..
-C . 30939 ‘MOTOR - hydraulic {220, 222,224} . . .. ..... T e -
28 668 BOLT -3/8" -24x4-1/47 {220,222, 224} .. .. ..... ........... Lo
c 31327 BOLT-3/8"-24x4-5/87{444) . .. ........ D
C 31309 COVER-end .i.v...oniieniiiilo e, PR _
c. 31310 * COMMUTATORANDRINGSET ......co e, "
C 3131 MANIFOLD........: P e
C 31312 ROTOR ASSEMBLY (220, 222, 224} .. .... ... e e '
C 31313 ROTOR ASSEMBLY {44y ... ...l e
C 31314 PLATE -wear. .... A i
C 3™3s LINK - drive (220, 222, 224+, .. ... .. vooooiiiie o
“C - 31316 LINK - drive (444} . .. . S
C 31317 BEARING -thrust ............ U A
c 31318 "SHAFT -coupling ........... P D
c 339 WASHER -thrust ................ PR e
C 31320 “BEARING - thrust ....... N ol .
c. 3132 HOUSING -driveend ..............0 . i o, e
C 31322 BEARING - OUTBT . ..ol
C 31323 KiT-seal.......... e e e
NSS . SEAL - commutator rlng ................ PP
NSS SEAL -ring.....: e e e e e
NSS SEAL-ring........ e e e
NSS "WASHER - backup .. ..o
NSS SEAL - dirt {not used) .. .. .. e S e P
-HYDRAULIC DRIVE MOTOR

Use Befors “g/N: 220 - 14107095 224 - 14109285
22214108205 444 - 14111340

NSS MOTOR hydraulic 220 222 and 224 (use 30939 and 8—56770} .....
C 33233 - MOTOR-hydraulic444 .. ... . .0 ... ... ....... ... .. ... ...
C 18516 ~ RING - retaining. . ... .. .. PR e T
C 19040 SPACER - (see kit below) .. . .. S ‘
C - 25048 SEAL-oil(seekitbelow) .. ............. .. . ... . .. .
C 14877 HOUSING ASSEMBLY .................. e
C . 14837 ENDCAP ... .......oooo... e el e
C 18382 SEAL:(seekitbelow).. ... ... ... L. e
S 14828 " SHAFT-coupling .............. ..... e e e
C = 28704 DRIVE LINK - 220222224.._..... A T
C . 14829 DRIVELINK 444 ..... e R oo
of 14830 "PLATE-wear....... .. .. i
C 18110 ‘ROTOF{ASSEMBLY 220, 2223nd224.......: ........ e
C. 14831 . ROTOR ASSEMBLY -444 ......... .. e e e
c ~ 28703 .. PLATE-manifold ' ...
C *“;f 28874 MANIFOLD - ......... .. ... ........ [
C 28701 - COMMUTATOR AND RING SET_, ....... IR e :
C 1904 RING - sealing {see kitbelow) .. ............ ... ... ... _
'C 18092 SLEEVE-220,222and 224 ... ... .. . ........ ‘el
C 14836 SLEEVE-M4 .. .. e e
- NSs BOLT-3/8" x3-7/8" N.F. hex, 220, 222 and 224 {Dbtamlocally)
.C ~ 14838 BOLT-3/8" x43/8"N.F, hex, 4d4-. . ... ._...... ... P
Cc 19212 WASHER - back up'.010" {0. 25mm) (seekitbelow).” ..........
B V. T KiT o rmg and SBAl L e

- - i\‘
_l_a_lm_..;_\_l_l_lm_l_l_l.—L‘—l-a:—l.-l_l_!l\]\J—l
. , . R

T N R Y e T T L T e R

February 1992



. MODEL 220, 222, 224 AND 444 COMPACT TRACTORS: g

SPEED CONTROL

REF. PART NO. - ‘DESCRIPTION . ‘ . "~ REQ'D’
1 C 29047 KNOB - speed control . . ._ ... ... e e e - 1
2 NSS o BUSHING - lever (use C27593) ... .............. S 1
3 « C 29407 . LEVER-speed control (Shown). . ...........coooviooiooiiioo.. 1
3 " C 30128*F LEVER - speed control -. . . .. T I P . 1
-4 C . 29845 ° SPRING - compression. . ....... PP e e 1
5 Cc 21518 WASHER - nylon. ... ... e e 1 s
6 c 18742 ROD-CONOl. .ottt eeencn e e e e e 1
7 128- 122 NUT-5/16" N.F. hex, zincplated. . ... ...... ... ... ............ 1°
8 . C 19025 JOINT -ball ........ P, e e e e -1
9 195- 521 ©  WASHER-5/16" ... .......... AU, e 1
10 . 132- 320 PIN - cotter 3/32" x3/4" ............ e .. e - 1
) © 138-. " 2072 PIN-roll 1/87 x 1-3/4" . e s 1
.12 7 195 B33 WASHER - ..ottt e e !
C 29646 . LOCATOR ASSEMBLY - neutralstart ....... e U
. _x 30130** LOCATOR ASSEMBLY - neutralstart ........... e P 1
13 c 20647 - SCREW-1/4"-20black ........ e e 2
14 C 29648 WASHER - iylon. ... .. e e U 2
15 - C  29649* CARRIER -locator.... ................ T . 1
15 - C 30133* : CARRIER -locator.......... e PR 1
16 C 29850 .. SWITCH -neutralstart ... 0.................. S SO ‘ 1
17 -C 28651 LOCATOR-half ... ... ... ...... 1
. 17. C 30450** * .  LOCATOR-lightswitch. .. ............. e g 1
18 - Ct 29662 SUPPORT -locator . (... ... JR N F e 1
19 C 29653 SPACER -tube .......... ... ... e e ’ 2
- J20 C . 30827 SPRING-lpcator. ... .. .l oL S e 2
. . C ‘ . . T L . ‘ *Use before S/N:
— e ' . P R ‘ . . ' . **Use S/N and after: )
, o ' B S o . - Co Toe 220 - 14091130 224 - 14093065
A - ‘ Co S : . : o ) ; . 227 - 14082090 444 - 14094825
| ~ ' 1o L - s B
s
| ~ -
\ - ‘ B
« ] -
| )
Q @ ,,'_/ .
. i

Printed in U.S.A. ' A ‘ ' | ' } ‘ IFebrualTy 1992




~ > ' MODEL 220, 222; 224 AND 444 COMPACT TRACTORS = e

L S STARTER = = - - -

.t e - REF..  PARTNO. - DESCRIPTION .. _ .. o o REQ’

- C 24889 STARTER ASSEMBLY ........... AR S 1
C 28681 - BOLT-thru e . -2
- C 28689 CAP-end..... o e, e, )
Cc 28684 - KIT-commutatorcap. .. .....cooieett i es '

) W NSS . _CAP-commutator ........... e PR
e ’ 28683 ‘ KIT-brushandspring. .........c.c.ocoo oo e, )

NSS ' ' - KIT - brush holder .......... e, N
- NSS o * KIT-hardware..................... P
c 28682 WASHER -armaturethrust .. ... ,:........ P Vi
C . 24890 ARMATURE .................... T
' 24891 KIT-drive. ..o i e
C. . 28685 ‘ "SPRING -antidrift-.............. P e
NSS : . SPACER-gearstop ....., PO e e
NSS . - GEAR - drive. . . ... e PR
NSS L © NUT-gearstop......0.........0.c.cuns T
24892 . .COVER - dust. ...... SRR . U

CODNPUI R WN -
",

-
9]

v

B = b el el ek ek b d
CQOUo~NodbaWN
g

_,.-\l - NSS . T SPACER ~dustcover ...... e
S NSS ' . BODY -starter ... ... ........... e e
C 24886 BOLT - shoulder 3/8"" - 20x 1-5/16" . ... .... e e ‘
192- pd| LOCK WASHER-3/8"......... s [ ...
- C . 24880 - D!_ECAI__—' "DONOT.STRIKE”. ... eevivetn R e,
£
. ra
i
- ) ¢
. ® i p .
|_ b . . ] . . ) /\
. : i
. o o ‘.\"-‘_l’
o -
5 i ’ i L -
\ N
N .o r R
) -27:{:2 x . ' ’ . T
' - Printed in U.S.A. ’ ’ Eeb}ua(yé‘lgéz :
- . . s L




bl

. BATTERY

.:s'rARf @

@ij

IGNITION
S

IGNITION SWITCH TERMINALS

-

- ~ . ELECTRICAL SYSTEM
: . USE BEFORE S/N: -
- 220 - 14054346 222 - 14055580 .
R 224 - 14056610 434 - 14053000 - -
' . ' - k] . -
REF. = _PART NOC. DESCRIPTION o ) N . REQ’
1 C 25564 HARNESS -wire ............. e 1
2 Cc 24815 <'HARNESS-wire.'............,................W....- 1
3 C 24816 - CABLE - solenoid to starter {biack} .............. Eaul 1
4 C 14565 ' - 'CABLE - solenoid to battery positive (red) ............ e 1
-5 Cc 24814 CABLE - battery negative to ground {black). .. ... e e 1
. B C . 24813 CONNECTOR-wireharness .................... e 1
6 C ' 25338 CONNECTOR = SEATOL . . .ttt e ettt ia et e enaee e ieaeanenn 1
7 C 25488 CONNECTOR -tectifier ...................... e 1
8 "C . 14537 - CONNECTOR “lights ................... et 1
9 C 20413 AMMETER - 30 amperes, 12v ........... - e 1
10 - C 31249 'RECTIFIER - voltage, 12v .. .. .. e 1
1 C 28003 SWITCH - neutral start {includeswire) ... .................... ... 1
12 C - 21989 INSULATOR-locator. . .......... P R 1
13 NSS BATTERY - 12vi{use C31213 . ............... e 1
14 .C. 18113 " CAP-battery....... N e S 6
15 C 30288 SWITCH ASSEMBLY - ignition (includes key and lock washer) .. . ... 1
16 (o 32407 . KEY-ignition........... P e Sl oo
' 17 . C 26525 SOLENOID -start, 12v . .. coit e et ie e eeee e B 1
18 c 32178 HEADLAMP ASSEMBLY.- 12v {repairspage 77) ..........oouen... 2
18 c 24889 STARTER - bendix drive (repairspage 7). . ... ..ottt 1
20 4 C 28692 STATOR. ... i, e e e i
A . C 26108 SWITCH - neutral start, PTO........... P S 1
22 KO 231281 COIL - ignition, 12v (includes bracket) ,............. I 1
23 ‘C . 28694 BRACKET - 0ol mounting ... ..oy iinereriie e nieeanns 1
- 24 C- 29738 SPARK PLUG-{includesgasket) ....... ... ... ... .. .. ... .. 1
25 c 28673 GASKET -sparkplug ..............o..., [ P 1.,
’ - 28 c 28693 _ KIT - high tensioncable ....... P Ll e - 1-
27 KO 230722 CONDENSER........... Ty T 1
.- 28 - 223- 30 FUSE - 30 amperes (included in harness) ... ... AN e 1
o ‘28 .% NSS HOLDER - fuse, 30 amp (use C31947). ... .. .5 eoiiaiinr s 1
. ' 29 NSS BREAKER CONTACT ASSEMBLY - ignition {repairs page 79) ... . . . .. 1
@i% © 30 c 25563 - WIRE - solenoid to neutral start ... .......... PR DDl 1
- 1 c 26670 WIRE - ground, rectifier to'battery negative. ........... e e 1
&
@ o .
n Z
. vy -
Printed in U.S.A; February 1982
?

- - ..

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS




70

' START'\@M )

N @Fjumﬂs‘

BATTERY

IGNITION

IGNITION SWITCH TERMINALS

' 'USE S/N:
S 220) 14054264 to 1 ‘ [
2 TaER0 1 BIR  (220 TaoaRgi0 to tavees
REF. " PART NO. DESCRIPTION
1 = C 27527 HARNESS -wire .. ... . i
2 - C 24815 HARMNESS -wire . ... .=, ......
3 " C 31944 CABLE - solenoid to starter {black) . ... ... b e
R c 14565 ..  CABLE -'solenoid to battery positive [red) .................. ... ..
] C . 24814 CABLE - battery negative to,ground (black). ... ... ... ... .. .....
6 C. 248i3 CONNECTOR -wireharness ................ooeiiiiinanni. ! "
6 C 25338 CONNECTOR - stator . . . .. T SN e
7 C 25486 CONNECTOR -rectifier ..........0. ... ... .. . . . . ..
8 Cc 14537 - CONNECTOR™-lights .. .. ... .. ... vt it
9 C 29413 AMMETER - 30 amperes, 12v- . .......... . e PN
- 10 'C 31248 . RECTIFIER-voltage, 12v ... ................. e
11 C. . -28003t SWITCH - neutral start {includes wire) . .......... e '
11 . C 296451 LOCATOR ASSEMBLY - neutral start (see page 65) ...............
12 NSS . HOLDER - fuse 30amp (use C31947) .. ... ... ... ... .w... .. ...~
13 NSS BATTERY - 12v{use C31213) ... . ... oiineieeiini e,
14 C 18113 " CAP - battery {screw type) . ... .. A ‘
14 .C 29074 CAP - battery (push type). ... ....... e e F.
15 c 30268 SWITCH - ignition {includes key, mounting hardware} .. ...........
16 T C 32407 . KEY - ignition .. ............. e
17 T 27523, SOLENOID-start, 12v .. ..ooine e v oo
.18 C 22571 - HEADLAMP ASSEMBLY - 12v (repairspage 77) ..............:..:
19 c. 32178 STARTER ~bendix drive (repairs page 67} .. .1 . ...................
20 C. 28892 STATOR. ....... e e e .
21 C 26108 SWITCH - neutral start, PTO ............ e e L
22 KO 231281 COIL -ignition, 12¢ (includes bracket) . ... ... .. ... .. ... .......
23 C 28694 - BRACKET - coilmounting .....0..7... ... ..o i
24 C  .29738 SPARK PLUG - {includes gasket) . ............. 0.« . .ouinn..
25 . € 28673 . GASKET -spark plug .. ... ". e
26 - C . 28693 KIT -hightensioncable ......... ... .. ... ... . .. . .. ... ...
27 KO 230722 " CONDENSER.............. PR S
28 223- 30 - "FUSE - 30 amperes (included in harness), .© ... 0. ... ... DR
.29 NSS BREAKER CONTACT ASSEMBLY - ignition (repairs page 79} . ...... -
30 C 27530 WIRE - solencid to neutral'start . . ... .. .. e e .
3 C 26670 WIRE - ground, rectifier to battery negative. . ............ ....0...
32 C . 28304 HOURMETER ........ R S e e
32 ‘C 33415** HOURMETER - (shown}. ... .5 . o i, e
.33 C 20411 WIRE : hourmeter toignition switch . .. ............. ..., it
33" c . 29412 -WIRE - hourmeter to battery negative {—}., .. ........ L
35 "C. 27649, %, CONNECTOR -solenoid. ................
*Use before S/N: tUse before S/N: .
. **Use S/N and after: ttUse S/N and after: {
220 - 14068672 © 220 -'14068705
© 222 - 14069604 222 - 14069635
‘224 - 14070707 224 - 14070733
. 444 - 14072835 - . 444 - 14072850
X
N - -

MODEL 220, 222, 224, AND 444 COMPACT TRACTORS .

" ELECTRICAL SYSTEM

._s_n__a_a_'t—ta'—.---._:—I—A-—-—l—l—L—A_AM....J_JQ')O)_J_._.A_A_:..;_A_._;_-..;.._._-’I_.

__Febr'uary‘ i992

o



REF.

OO~ WA —

Printed in U.5.A.

00000 O 000Z0o0N00000000NNN0N0N0N0NON00N
g

-
>
e ]
putr
=
o

30530**

32407
33415
31249
24889

< 28692 .

=
wn
w

KO 230722 -

C 28693
Cc 29738
C " 28673
KO 231281
cC 28694
C 26670

EL.220, 222, 224, AND 444.COMPACT TRACTORS

ELECTRICAL SYSTEM
. Use 8/N: X
220 - 14091130 to 14107095 °
222 - 14092090 to 14108205
‘224 - 14093065 to 14108285
444 - 14094825 to 14111340 -

DESCRIPTION .

HARNESS -wire .. .... S

CABLE - solenoid to starter .

CABLE - solenoid to battery positive

. - CABLE - battery negative to ground ..... T PR
HARNES S -wWire ... i e
. CONNECTOR -wire ............... Feee e e S ]
CONNECTOR -wire ............ P L

SOCKET bulb .- BRI IR DR
LOCATOR HALF - neutral s_tart (see page 65} ....... e i
SWITCH - neutral light {sée page 65). . .. .............. PV

CONNECTOR switch
SOLENOID - start, 12v .
SENSOR - voltage.. . . .

L T T T T

..........................................

‘HEADLAMP ASSEMBLY - 12v (repatrs page 77} -

SWITCH - neutral start

"SWITCH-PTOlight ...... .. . DU L
BATTERY - 12v {use C31213) ....... SRR

CAP - battery

. SWITCH - head lamp
SWITCH ASSEMBLY -

|gnmon (lncludes key and mountmg

CohErdwWare) . L e e e e e

SWITCH ASSEMBLY - Lgnltlon {mcludes key and mounting -

shardware)

* 0 Key -ignition

HOURMETER

RECTJFIER - voltage 12v

- **se S/N and aﬁer‘:-

STARTER - bendlx drive (repairs page 67) ...... e EEERTR PG

STATOR. ... ettt .
BREAKER CONTACT ASSEMBLY - |gn|t|on (repaars page 79) .......
CONDENSER ... et 7
KIT - high tensioncable ......... .. .......... . e .
SPARK PLUG - includes gasket ...... e s
GASKET -sparkplug ......... . e
COIL -ignition, 12v{includes bracket) ... ... ... oo at,

BRACKET - coil mounting .......... NP R '

WIRE - solenoid lower mountmg bolt tobattery (-)............. ...

*Use before S/N:

220 --14106817
222 - 14108020
224 - 14109118
444 - 14111235

—

- - -
— A ek A —h b —k —h k3 .k % — ok

<

]

QTR RPN SN NS U I 7 JE S e Gpar S NN N, SO ENS

o T N Febr'uary19§2 |

P



ELECTRICAL SYSTEM
Use S/N and after:
220 - 14107095
222 - 14108205
) - 224 - 14109285
: T 444 - 14111340
" . -REF. PART NO. _  DESCRIPTION ; B Lo : REQ'D
L1 C . 31029 - HARNESS-Wire..............5ieviieniinnnn. e et o1
2. C- 31944 - CABLE-solenoidtostarter ................... i 1
3. C 14565 CABLE - solenoid to battery positive......... e e e 1
4 C 24814 ‘CABLE - battery negativetoground ... ....... AT Ll P "
- B C 24815. HARNESS -wire . /.. ..........coovvinnnt, e -1
- B Cc 24813 - - CONNECTOR -wire ........ e e -2
\ T C 25338 CONNECTOR -wire ... e e 2
8 C 25486 - CONNECTOR -rectifier .......... P, e e 1
8 ~.¢C 14537 CONNECTOR-lights . .................... P S 1
i0 - - C 24460 CONNECTOR -switch .. ... e e e e 1
LR b cC 27549 CONNECTOR - solenoid......... e e Tt 1.
12 C 31947 HOLDER-fuse -............. e e e o1
13 - 'C 30260 FUSE-30AMP .. ... .. ... e e 1
14 ... C 30262 - BULB-light-................ et e e 3
15 C . 30263 - SOCKET-bulb ............. e -3
16 C- 29650 _LOCATOR HALF - neutral start (see page65) ....... e .. e
17 .C 30450 ~ SWITCH - neutral light (see page68) ... ............. ..ol 1
18 - C 30279 © . CONNECTOR-switch ......._ .. ..._.. S P 1
19 c 27523 SOLENOID -start, 12v . 0. .......... e e e it
20 C 30268 ~ SENSOR-voltage....... e TN BT e T
21 C 32178 HEADLAMP ASSEMBLY - 12virepairspage 77) -.- .. ...... e 2
2 C = 26108 . SWITCH-neutralstart. . ..0......... e e R
23 C 30275 SWITCH -inferloc. .:............ e e <01
"24 cC_ 31213 BATTERY -"12v ......... e ST T
25 C 31044 "HARNESS - seat interlock switch .. ... .. ... A e 1
"% = C 29322 SWITCH-headlamp ... ..coi i IS 1
27 C 30530 SWITCH ASSEMBLY - ignition {includes key and jnounting .
. o . < hardware) . ........... S e 1
28 - C 32407 -~ KEY -ignition .. ..: ...... e U
.29 _C 33415 HOURMETER .. ................ e A o1
30 . C- 31249 . RECTIFIER -yoltage 12v. ... e Vel N B ‘ 1
31 C . 24889 ;  STARTER-bendix drive (repairs page 67} .. ... .. R 1
® C - 28692  STATOR........................ P e L 1
K<t - NSS BREAKER CONTACT ASSEMBLY - ignition (repairs page 79 ... .. .. 1
- 34 KO 230722 T CONDENSER. . ... e e e . 1
35 c 28693 KIT - hightension cable .......... e e 1
3% C. 29738 ~ SPARKPLUG-includesgasket .............. L S 1
37, C 28673 - GASKET -sparkplug ........... A e 1
- 38 _ KO 231281 ° . COIL-ignition, 12v (includes bracket) ... .. L e 1
39 - . C 28694 ° . BRACKET -coilmounting ......... e e 1
40 < 26670 WIRE - solenoid iower mounting bolt to battery {-} , . U e 1
k -
> Printed in U.S.A, © . S co o Co- February 1992

MODEL 220, 222, 224 AND.444 COMPACT TRACTORS - oom




A

' MODEL 220, 222, 224 AND 434 COMPACT TRACTORS . 7

ELECTRICAL SYSTEM'HARDWARE

REF.  ‘PART NO. DESCRIPTION . .o ' REQ'D
1 NSS o NUT - switch mounting 5/8'* (use C32396, C32397) ................. -1
1 G 23330° ° NUT-switch mounting 9716 .. ... ..., ... coooiiiiiiainnn. .. 1
2. c . 2zz32 . LOCKWASHER -internal tooth ... .. ... . .. 1
3 113- 3. BOLT-1/4"-20x3/4"hex. ... vt Boeeemremeeeen L2
‘ 4 193- 57 LOCK WASHER - 1/4” external tooth ............. SUTI 3
' 5 129- .. 101 NUT-1/4"-20hex........... ...... T, e e UAR .
‘ 6 . 111- 139 . BOLT-1/4"-20x1"rd: headsq neck .............. e 2
. 7 192- . 19 LOCKWASHER-1/4" . ... i 4
.8 ¢ 129 27 NUT-#10N.F.hex . ..... PO T 2
9 192- . 18 . LOCKWASHER-#10.............. e e e e © 2
10 111- 202 . BOLT-5/16"x3/4"N.Cord. headsqg.neck.............. e 1
1 M- 108 - BOLT:-1/4“x3/4" N.C:rd. headsq.neck .......... e 1
12 129- - 102 NUT-5/16"N.C.hex: .. ... ... .. e, NPT -t
. 13 . 182- 10 . SCREW-#4-40x7/8"N.C. pan head .. ... .. ...l UAR |
: 14 . 1290 13 NUT-#4-40hex..........o00.... N U -\
15 192- 13 LOCK WASHER - A e e e e UAR
- 1B . C 24069 C L COVER —t@IMING] .o o et e et e e o e . 1
17 . NSs ' ' SCREW-#10x1-1/2" N.F. self tap_ (obtam locally} ............ S 1
18 NSS ’ . BOLT - 5/16” x 1/2" N.C. hex, self tap (ubtam locally] ...... ceeees 2
19 13- 17 BOLT-1/4” -20x1-1/4"hex ......... ..... .~ P oo
20 ©182- " 571 - SCREW-#6-32x1/2" pan head black ......... e 2
o 21 192- 15 LOCKWASHER 4 < . e e S e .2
(%) . 2 129-. .15 NUT - #6 - 32hex=¢ ....................... 2’
] _ . . ) .23 182- 147 BOLT-#10-32 % 3/4" . . .2
' o ' TR e . ‘ 24 128- 37 NUT - #10-32hex. . . ... TS S I a
@ . e O - B ‘ 25 192- 18 LOCKWASHER-#107.. . ... ........... U L
- wat N T A — (9 _— : 26° 13- ‘3 . BOLT-1/4"-20x3/4" hexhead . ............ U 2
= e = C S :‘ ' ; S . ' 27 NSS COVER - battery vent {rio longer available) : U P 1
o TR e : e 28 129: . .36 NUT-#836 .............. e AU e, 2
t : : C e lELY : - : a : o : ‘
. Co . L o . . . K . .29 C 19521 " CLIP - headllght\cylre ................................... e . i
o . ) ‘ @ v e T ‘ K . . oL 30 C 30276* - PLATE - switch mounting ... .. e ey L 1
: . . Co o : C e o ‘ KO 275182 ° CLIP-breaker contactwire ..., ...... .. P e 1
k- I — _ | ‘
. : B *Use S/N:
. 220 - 14091130 to 14091218 , . |
222 - 14092090 to 14092185 . - - o , .
_ 224 - 14093065 tq 14023127 : ‘ - - T
: 444 -14094825 to 14097742
-T "
‘ ~_. : : o " :
' HEADLAMP ASSEMBLY AND REAR REFLECTORS -
REF. PART NO. DESCRIPTION . R o L ‘REQ'D
' c 32178 HEADLAMP ASSEMBLY ................0... 00 S A Vo T2
1 NSS - RECEPTACLE - headlamp (grder C22571) .................... 1
2 C 28932 = BULB-headlamp .......cooirininiiniiaiiiaeiinannnen, 1
P ‘3. ‘C 14304 " GASKET-headlamp....................... S . 2
| 4 C - 22573 - LENS - headlamp. ......... e e P T - 1.
‘ ' 5. 131 629 NUT-speedtype®U” ....oo.lovieeiiiviisiiiiiteiis e 4
B - 187- 1334  .-SCREW-No.8x1/2" self-tapping, round hd. Phllhps e 4
-, 7. NSS REFLECTOR - red {use C30842). ... "....... e e 2
3 \ ! ) r\'\

Printed in U.S.A. February 1992




om : - . L o MODEL 220, 222, 224 AND m'cpmmc*rrmcfgns S 79
., . i ) . . . - L. . i . ' ' ° . t ]

. - o Y BREAKER CONTACTS

T . REF. PART NO. . DESCHIPTION ‘ : ' T s REQ'D
- . NSS LEAD - breaker contact {(order from Ioca! supp||er) e ieaaaa by
NSS BRACKET - breakercontacts. .......i5... ... cviuvnnn. e H

182- . 516 SCREW - #10 x 3/8" round head, zinc plated e
KO 275182 ''. RETAINER-wire..... N ;
c 28695 COVER - breakercontact............... e e SO
C 26513 GASKET-cover .............. R T,
NSS .- . SCREW - #6 x 3/8" seif-tapping (obtaln Ioc:aily) ..................
NSS - SCREW-#8 x1/4" N.C. round head {obtainlocally) . .............
193-, . 91 ' LOCK WASHER - #8internaltooth.......... Cereaeea A
£ 27438 POINT SET - breaker contactassembly ............... e -
C ° 27440 ROD- breaker contactpush. ............. e e

N A A =T S Y e

©
,‘ﬁ. v

!?I— '
AN
=

&L

’ . ‘ : !
© Printed in 'L_J.S.A. o : . _ T . Februar,\f_1992_




weHIs (J=
IGNITION "3
START D)
an -

- -}

2.
X0 .
m -

TRAVEL CONTROL

c

THROYTLE -

5

4

DWW WN =

ZO0000000

o - R L

- o
¥ kY
—~F )
. LB
F
u WELH EEOFLE Ak MITE & BAFE DESTANCE SWAY B ) - N
. NEVIR CANRT PARSEWIERL -
— - ALWATE LOOK MM TRACTOM BEFORE LK f{_ .
E - ON ANY INCLIW THAT THE TRACTON CAN 81 SANLY i .
= - . . FRONT 3O TIWOVER CAN DCCLI sty OFLRATING O 5
L OR HELLE, ALK LA FLALNTE O HILLE.
A OO LAMPS OR UK.
TO PAKN TRACTOR TRAYTL COMTROL I
BT PAROMI BRAXE, CEBENGAGE
ATHACHMNT OFF AN REMOVE KX
[ PARX TRACTOR o @
—E "~ ' ) FAILURE TD OBSEXVE THESE PRECAUTIONG
. > COULE RESULT IN INJURY.

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS .

s

F. PART NO.

28877 -
26699°
4767
6659
1788

27481
27173
27184
27174

mnes -

2175

. 27186

2177
27187

. DECALS

' USE BEFORE S/N: -’ -
220 - 14054525 222 - 14055920 - -
- 22614056730 444 - 14058200
: A

Q'i(EﬁgHsh} L
DESCRIPTION

DECAL - instrument pane! . TR ’

DECAL -fueltankgauge ................... Y e
DECAL - hydraulicreservoir. ... ........cooitiivie e aen s

DECAL - eautioON . ettt e e e e

DECAL - shift ange ............. R e,

DECAL-brake........... e S TSP

DECAL-hood, L.H. (222} ......coovveoveonn, e, S

.DECAL - hood, R.H. (222} shown . ...... e e, e

DECAL-hood, L.H.(224) ...\ .. .............. P
DECAL -hood, R.H. (224)shown _................. FOA ;

'DECAL - hood, L.H. (444) _.....c...vooiil, Ly

DECAL-hood, R H. (444 shown ................ou e

‘ .MEDALLION—'"CASE" (nplonger_available) D S

81

—\ﬁ—l—l-—l

O

B . e T T R R
. —] ‘ -




. &2 ' el - - o a S R - ‘ ' MODEL 220, 222, 224 AND 444 COMPACT TRACTORS = .. &

) - o DECALS - S

1 : oo 9. R o \  USES/N: - ‘
L X ers o - o N el N i : (220) 14054525 to 14091130 (224) 14056730 to 14083065
| E _.__.%“1_ — anad ‘ ' . o L (222) 14055920 to 14092090 - ' {444) 14059200 to 14094825
' START - . . Lo L ‘ _ C et o .
o (ENGLISH) )
' REF. . PART NO. 'DESCRIPTION - REQD
- 1 C 29740** DECAL -instrument .........._.......... e 1
i A'r'rncul:furnuwt TRAMIL COKTADL :;:I'F'r-m-:uouz THROTTLE . b k 1- C 27944* N DECAL - Instrument panel ............. e i e .: ........... LA 1
) 2@ : : N - : - . 2 C 26699~ DECAL-fueltankgauge ... ......ooveinnennn... S 1
v \\““'I""'II/ g I \ : 3 321 4767  DECAL- hydraulic reservoir . ......................... DRI
.. : | : . " - 4 21 1783 DECAL -Shift range . ........oooeeeno. .. Ll i 1
. 5 c 27871 . DECAL-brake..... S N 1.
8 C 27914 -+ DECAL-hood “220 hydriv” L.H. (shown).......... e, e o
e 6 c 27925 = DECAL-hood “220 hydriv' R.H. ..:......... e .. 1
) "7 C 27915 DECAL - hood *222 hydnv” L.H. {shown).......... e PR 1,
- I, a R c 27926 DECAL-hood “222 hydriv' R H. ... oo e 1
8 C 27416 DECAL - hood “224 hydriv’’ L.H. {shown} .. ...... ... e o
8. C 27927 .° DECAL - hood 224 hydriv' RH. ... ... .. e 1
9 c 27918 DECAL - hood 444 hydriv”’ L.H. {shown) .." .. e . j
. 9 C 27928 ¢ DECAL -hood “444 hydriv” R.H. ... ... ... .. oo ® 1
_ : . : ) . . ) .10 NSS - MEDALLIOhL “CASE" {no longer avaulable) e ]
o . . . , _ ~ 11 - 321- . 6659 DECAL - "Caution™ . . .oovunoe e SUTT 1,
[ oA o e - S o . . . » 12 C. 27982 DECAL - “Ingersoll’” stripe L.H. (shown) ............ P _ 1
e e | S . . . . 12 C . 27984 DECAL - “Ingersoll” stripe R.H. -.....o..oooveon 1
- < ; T . 13 C 279837 DECAL - seatback “220 hydriv”’' ..... ... ... e 1
. - : . - R 14 C 27954  DECAL-seatback 222 hydriv ... 0o o ot 1 )
: _ . S 15 C 27955  DECAL-seatback "224 hydriv™ ................. e, e 1
. : o ’ ) 16 - C 279571 DECAL - seat back "“4d44.hydriv’ .. ... ...... el e e Lo 1
, : : 17 C  20202**  DECAL-"“INGERSOLL" seatback............ e PR
] $ : S : N ‘ ) .
[ ~ o ) r
P ; T T e .
R o : *Use before S/N: " T T . ' :
s . . - . " **Use S/N and after: . ) : ‘
’ o ‘“t_.{.@ N ‘ } . -+ 220 - 14068672 .
; - . : : . 222+ 14069604 ,
- ’ 224 14070707 _ - -
. A o - 444.- 14072835 . ,.
@ . ; , .. .. J PREFES y i ‘ . t
- . =" N ® l . . '
F %'ﬁh‘:‘m.‘“_ﬁ.“f . . b xamcy 3fiICTOR | o . ) ' -
v - e LN ' . D .
a, A E - ] \ : , . )
. b ES s : N ~~
. M . _(E o ) - T . l ’ -
- ] v ' = < LI t <
a' . . ’ ‘ 4 L. 4
i ~ ; . . R S * . ~ . . r M ) ) ' o
v ] . . 1 . o - . N . - , : ! o e - o - . ‘ - Pfinted irL._LJ_._Q.‘A. - T, l’ ‘-- . :." I .- . n\'\-\ ‘ ' ‘ . ) Febe?W 1992




-

®

BRAKE = rgai s ou LIF? S0 OF TRASTOR
« PARKING BRAKE LOCK

TO EEMAGE - AFRLY BAAKE MG FUEN EOCY DO
T Bl Bk~ AN AL K PYTAL DO

Eantd

hrv.

r
[}
@
.
°
-
—
a
¥
™
-
-
-
.
+

1 Ingersoll

INGERSOLL ©

S

AACAUTION

OW LCCAVA LMD FCTIOMN G Aol COMTROUL
FKEP AL BMPL D S (LLPYTY MTCHCS PUC Tiinay
ross
DMEVE Ainl) 4 AT TRANEL COMTROL B MIUTRAL
NERRTYY CRISCTS FECES THE TERRLAM THAT COULD

.
i
“’@.

DABABOLINE '
arLY

,

TRERET SFLICEDAT

)

REF. PART NO.

1 . NSS
2. C 26699
3 - 4767
"4 321- 1788
5~ C 27871
6 c 27914
6 c 27925
7 c 27915
7 C- 9%
8 C. 27916
8 C 27927
9 c . 27918
9 c 27928
- 10 NSS
1t 321-.7 6659
12 C 27962
12 C 27964
I 13 c 32003
14 c 30274
Y
AN

&

[N

* MODEL 220, 222, 224, AND 444 COMPACT TRACTORS

" DECALS
Use S/N to S/N:
-220 - 14091130 to 14107095 y
222 - 14092090 to 14108205 : d
224 - 14093065 to 14109285
" 444 - 14094825 10 14111340

. (ENGLISH)
'DESCRIPTION '
DECAL - “Ingersoll” {use C31050) ...... e v et s
DECAL -fueltankgauge . ............. [, .. (PP
DECAL - hydraulicreservoir ... 0. .. ... i

. DECAL -shiftrange .............. e e e E
DECAL-brake ............ e e e .
DECAL - hood “220 hydriv” L.H. {shown) _........... ... ..ol
DECAL - hood “220 hydriv' R.H. ... ... N R
DECAL - hood “222 hydriv’ L.H. (shown) ... ............... ceeee P

CBECAL-hood 22 hydriv”" RH. ..o oo .

- DECAL - hood “224 hydriv” L.H. {shown} ............. et
DECAL -hood “224 hydriv* R.H. ..z .. oo FUN
DECAL - hood “444 hydriv” L.H. {shown) ... _................ ... ...

DECAL - hood “444 hydriv’ R.H.............. ... ... e L

- DECAL - “Caution” ... .. DO NPT .
DECAL - “Ingersofl” stripe L.H. (shown} . ................... ... ...
DECAL - “Ingersoll’’ stripe R.H. .. .. .. L e [P N

~

* DECAL - “INGERSOLL" $8at baCk ... .....ouevee;eeiaeeineee i’

LENS -display .. ........ooovivennnn, IR ST

MEDALLION - “CASE" (no longer available)

-

' ‘ IR . February 1992

[ - . * o e,

'»‘&,.;

., @




o
"MODEL 220, 222, 224 AND 444 COMPACT TRACTORS © - . g7

o : DECALS © = .
- : ' - Use S/N and after:. " -

: : ¥ o : 224 - 14109285
‘ o C 444 - 14111340 ~-

(ENGLISH)

REF. PART NO. - DESCRIPTION .- . o "'REQ'D
C 31050 DECAL - “Ingergofl’” ... .. e et e e :
c 26699 'DECALnfudtankgaugeL.lkg..:_....n...“...“-..”....;
- 321- 4767 DECAL - hydraulic reservoir 7. . . . .. R e e e
321- 1788 DECAL -shiftrange ............. [, weraaas
27871 DECAL-brake ............oooiiriiainnn... A »
30954 DECAL - hood “220 hydriv"’ L.H. (shown) ............ M e C
30955 © DECAL -hood “220 hydriv R H. ... ... ... e el
309566 DECAL - hood “222 hydriv'* L.H. (shown) e e
30957 DECAL - hood “222 hydriv' R.H. ........... . Tieeeeieaan.
30958 DEGAL hood “224 hydriv"’ L.H. (shown} . ................ NN
30959 DECAL - hood “224 hydriv' R.H: ... .......... e e e
30062 DECAL - hood 444 hydriv"* L.H. (shown) . .......1.............., y
© . 30963 DECAL - hood “444 hydriv' RH. .. ....... [ LT
30539 MEDALLION - logo ........... T
1- 6659 DECAL ““Caution’............... e e e
32083 - DECAL-“INGERSOLL" seatback....... SN PN .
. 30274 LEN§ display...................'.‘.., ......... e

mmmmuqmmm'pww—'t
.'- .
a0

- *
« AL St .

POnBOoO000000

' 0 . . . M ' P . . ' . . : o
- = - . - . - Rl . ) - -.

GABDLINE, . - . . - . ' ' !

oLy N . ) B 3 E .

-v“ " ’ ’ ’

. . _ . o ot N . B ) N .
. ' P
. .- . X R )

AARGE HIAELTON

A

. b - - ) 3¢ . f . . ' - . .
. - . PrintedinU.SA . T i - . February 1992 .- .

LT - - > - e - b oo ' - S e L <
9 ) : . - L. \ R F
' . , ' - LI i . . _ .
. . \ . .
\

v R e . o N A - . . ‘L




""
o
R
-
- »
hl LY L L

\

!

N

)

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

K8 WHEEL WEIGHTS — MODEL 220, 222, AND 224

_PART NO.

-NSS
131-

*185-
111-
C

'DESCRIPTION ‘
WEIGHT - wheel 55 Ib. {Order as Machinery [tem)
NUT - 1/2" N.C. hexlock : ;
WASHER-1/2" [ i

. BOLT-1/2" x7" carriage
BOLT-1/2”-13x8-1/2" carriage -

.................

K10 WHEEL WEIGHTS — MODEL 444
DESCRIPTION  ~ . -

PART NO.

"NSS
131-

198~
111-

- WEIGHT - whee! 75 Ib. (Ord
NUT - 1/2” N.C. hex lock
WASHER - 1/2"

er as Machinery Item)

.......................................

.............................................

BOLT - 1/2” x 6" Rd. head Sq. neck




a0 MODEL 220, 222, 224 AND 444 COMPACT TRACTORS . 91,
e I o e MODEL J@‘HYDRAULIC LIFT .
REF. PART NO. . DESCRIPTION ’ . : REQ'D
. o1 c 19661 'ROCKSHAFT ASSEMBLY - (444) ........ . 1
| 1 c 18808 -+ ROCKSHAFT ASSEMBLY - {220, 2223nd224}shown ............. 1
N © 2 219- - 404 FITTING-lube............cooioii i e Lo
3 c 18251 PIN-cylinder to1eVer . ... .ottt e e nenans 1
s 4 132- 310 PIN-cotter 1/8" x 1" ...t e e . 4
5 C 17734  HOSE-long..............0nes e eaeatiaciaeaacinaaean 1
o ey P 6 c 17249 . - ° BRACKET - mounting, top......... PN P 2
o~ 7 .C 17250 - BRACKET:mounting, bottom’..................... e 2
T . 8- 13- . 207 BOLT-3/8"x1"N.C. hex......... e P SR 4
" < "~ 9 131- 1181 NUT-3/8"N.Chex .................. P L 4
_ . o . 10 “C . 29408 LEVER -fiftcontrol ...................00 SR [P 1
b , - n. -..C 29045 - KNOB-controllever....-<......... e ean e T S 1
;::) o - 12 c 27593 © . BUSHING -liftlever ............... e -1
Lo 13- . 132 .:320 PIN - cotter 3/32" x3/4” ............. PO ‘ 1
! 14 195 533 . WASHER-1/2" ..... e e e seee T,
: 15 " C ' 21518 ‘WASHER -nylon........ PR e e e
i 16. ° C . 27822 . SPRING-controllever.............. et <1
& [ Ny 17 - 195- -B21' - WASHER-5/16" ............. e U 1
; 18 . C 18742 . -ROD-control......... O 1
19 129- 122 NUT-5/16" N.F. hex. ... . il S 1
20 C 19025 . BALLJOINT . .....ooinenene PRI 1
21 JNM3- 207 BOLT-3/8"%1”N:C.hex..... e e e 2
2 131- 118 LOCKNUT-3/8"N.C.hex. ... ......ccovvnnnn. e 2
z 195- 104 - WASHER-3/8"x1-1/8"0D ... ...l e 2
24 - C- 313 BRACKET -cylinder ......... e P e L 1
-2B C - 26188 PIN - cylinderfoot ... .......... et O S
T 26. . C 27217 VALVE - hydraulic, 2spool............... e e ' 1
27 - 218- 5056 - FITTING - valve {includes 218-5004 O™ rlng) ..... P 2
. 28 NSS . HOSE - short {use G31682, 2181093} . . . oo cve v taeeinnenn 1
2 - N§§° . CYLINDER - lift {order C27590, C30049)....... - SO PO 1
C . 30054 OKIT o8Bl v e e PRI RO ) 1
- C 13106 | COVER Iubefttmg ........... e 1
.‘—' »
% ,
~ ’
N .
ﬂ.
T " Printed iftU.S.A] . . . . -7+ - February 1882 .-
‘ o~ RPN ) . e ' s - N SR
. . : : ~ ,

L]
/ i R ‘' ' Ty e : o



J26 THREE POINT HITCH FRAME, LIFT RODS AND ARMS

" MODEL 220, 222, 224 AND 444 COMPACT TRACTORS

uk;;k

REF. PART NO. -DESCRIPTION . REQ’

1 . C 19740 HITCHPLATEASSEMBLY ...l e, -1

2 219- 405 FITTING - lubs .......... et s R 2

- C - 24447 RODASSEMBLY-IiftR.H...................c ..t PO 1

3 G 14722 . NUT-Liftrod ........ M ettt ieeies eer e, 1

4 C - 14724 "ROD ASSEMBLY -R.H: lift. ... . . e 1

5 138- 308 PIN-roll 178" 3" ... : 1

6 ' 132- a1 PIN - cotter 3/16" x1” ..... T S R

7. 195, 541 WASHER-Plain /8" 1. . ueuerinsn e 4

8- C.. 14715 7N ] I T A 2

9 C 14891 - CHAIN -stay 191links .......... A e reag it Ett et e, i

10 13- 118 BOLT-5/16" x5/8" hex, zincplated .. ................ ... c.o.... 2

N 131 176 NUT - 10Kk /16" N.C. BEX. « e vvenneveeseeenainaeennn 2

12 C . 28985 PIN-KiK (.. .o i i ittt imie e caria i e nnanenns 2

13 C 28222 PIN-Kik.......... > e 3

1 . C 14725  ROD-WtLH......... e e e <

15 . C - 8717 PIN-CIBVIS e e veeene s e e e .. 2

Cc 14712 LINK ASSEMBLY ....... S 1

16 C 14703 CENTER TUBEASSEMBLY ....... ...t anans ‘ 1

) 17 C 14709 - . BALLEND ASSEMBLY - R.H.uthraad e i 1

T 18 C 3477 BALL END ASSEMBLY - L.H.thread ......:......... PN 1

R o . .- .
J%B&fHHEE POINT HITCH CYLINDER AND DRAWBAR MOUNTING

- REF. ‘PART NO. DESCRIPTION . - REQ’

1 C - .19740 HITCH PLATE ASSEMBLY ... . i it ierianis 1

2 ‘. 26188 PIN - lower cylindermounting ..........0......oooiilo i 1
3 C 14976 PIN - upper cylindermounting .. .. .............. e Taeaes 1

4 132 310 - PiN-cotter1/8"x 1" ........ e T Y- 3

5 M3 .47 BOLT - 1/2" x 1-1/4" N.C. hex, zinc jjlated“.l .............. P DU 2

P v,
T g
v B -
) 'u-
Dl : . c { ‘ * H e '

Printed in U.S.A. N S w A ?February 1992

v



‘a4 . . ‘ S : o R I S T 2 U S P
T _ : : ‘ o e S C ’;MODEI,220,_222.,224AND,W‘COMPACT.TRACTORS' s es

C i S THREE POINT HITCH AND ‘
S ab i T HYDBAULIC CONNECTIONSAND COMPONENTS

T : * REF.. . 'PAFIT NO C DESCRIPTION ST - 7 . REQD

T 1 - 221" 1138 - NIPPLE- 1!4"::3" reeeaeaes RN e Lo s
2 21- 1375 - ELBOW-90°.......... eierreensan U A SR 1 .
3 - C 25369 - HOSE - hydraulicshort .. ....... A e o1

4 "C  .25388 - HOSE- hydraullclong...'............Q.._ ................ eeean : 1

5 - 218-. 5479 - FITTING-tee,swivel ................ 2

. 6+ ' NSS ~— CYLINDER ASSEMBLY - {order 26494 and C30049) .............0 " 1.

T o € 30054 C o KiT-seal,eylinder ... ..ot et 1 -

< ® - | }
!
MODEL rF-27J HITCH ADAPTER
- Lo . . . . \ . a‘.
: “REF. ~ PARTNO. = DESCRIPTION : S . - REQD
1 NSS BRACKET - hitch adapter {orderas machmery item} .......... s
. L .2 C 14568  PIN-drawhar......cocoeoihrrnrninrenenninasansesiioneedgons 71
R T3 13- . 476 BOET - 1/2°x 2-3/4"N.C. hex zmcplated....,,..,‘.\.-.:........:.... . 2
K [’ ‘) . 4. 128- 105 - NUT- 1/2" 13..... J&-" ........ 2
L S ; . kS , ‘ -- . . . ~ T a . . L.
1 | C ~ ;
| K s o » * . -
| s ’ ¢ :
l : ~ ) b r " e -
} o - e , o v . —} # . f
“ . : . . o . ) » Il
, a = - 1
o - " . %
@ LF . '.; I ~
- ! 1
r,.'}- R . . L
Y \‘ - P Pl . —g " L

© e ?
L]
£}

£
[ Lo - i - :
L= g, 2
‘ - . % o at
Fi s 4 v _:! f
! ) v - . i) ¥ F
< . ) i -




REF.

WO ~D OGN -

" Printed in U.S.A.

PART NO.

22218-

25371
54
10898
14459
25789
2400

23 -
25382 .

417

105

545

. 306
C 476

14568

- 23707

!- - - ) ' o "} N ! e, . : - . } 5
R L

_ MODEL 220, 222, 224 AND 444 COMPACT TRACTORS © e7.

| MODEL K22 AND K24 SLEEVE RITCH-

f DESCRIPTION . REQD
r HITCH FRAME ASSEMBLY - (444} (K24) .' .......... e

ARM =B ..o
WASHER - plain 21/ U e P
PIN-safety.................; e v
BRACKET - hitch mounting R. H shown ........ U N e
BRACKET - hitch mounting L.H. ....... SRR e e -
BOLT- 1/2"x1-3/8"N.C.hex, zincplated ............ PR
LOCK WASHER - 1/2" zinc plated . .. . . . . U
PLATE - TBUBVEE . vt ettt e e e e e e e e e e e

- BOLT-1/2"x1-1/4" N.C. hex, zinc platad .......... e S
.NUT-1/2"" N.C. hex, zinc plated ................... e e
WASHER - plain3/4 zinc plated. .. /.............. S
PIN - cotter 3/18” x1-3/4" . ... ..o S . e
BOLT- 1/2" x2-3/4" N.C. hex,zmcplated. S
CPIN -drawhaT . L L e
HITCH FRAME ASSEMBLY - {220, 222, and 224) (K22) ... . . e

LA NNB AN S GO S =R

N *February 1992




fman

B —*‘:“

i
A

ey,
N

y

REF. PART NO. |
1 "¢ 16581
2 c 17181
3 C 17162
4 13 417
5 .195 533
6 129- . 105
7 192- 23
REF. PART NO.
1 C 17859
2 . C . 17883 .
3 - C 17860 .
4 c 17636
5 AN 37 -
6 13- 207
7 129 103
8 192- 21
9 195. 525
\
\\

Printed in U .S.A;

"MODEL 220, 222, 224 AND 444 COMPACT TRACTORS | . %

. DESCRIPTION .
BRACKET - mounting

BRACE - rear

BOLT - 1/2" x 1-1/4"" N.C. hex, zinc piated

MODEL H18 FRONT END WEIGHT BRACKETS .

................................................

BRACKET - weight mounting-

NUT-1/2"N.C.hex,zincplated ......................cccvo....

LOCK-WASHER - 1/2".

1
1

. 6,
WASHER -1/2" zincplated............. ... e e B
8
8

MODEL H13 WEIGHT BOX

DESCRIPTION
FRAME - weight box
BOX -WEIGHT - 1. oo
SUPPORT - weight box ' '
" .PLATE - hitch

BOLT-3/8" x 1" round head, square neck’
BOLT-3/8" x 1" N.C. hex )
. NUT-3/8"N.C.hex...... P e e e .

. LOCK WASHER - 3/8”
WASHEB»-—_S/B"

- ) R REQ'D

......................................

N

February 1992




N\

REF. PART NO.
" C 30044

218- 494
218- ez27
C . 23337
13- ¢ 208
192- 21

W~ mOmhWh =

Printed in U.S.A.

. 218- . 457 .-

 BOLT-5/16" x 1" N.C. hex

. Lo . | ) [ . '
MODEL 220, 222, 224 AND ,’444 COMPACT TRACTORS
. ’ '
i1 -

J17 AND L17 HYDRAULIC PTO KIT

' DESCRIPTION | < N
VALVE - PTO GONTOl ... oeeve oo e

FITTING - straight 3/4” NPT x5/8" tube
FITTING - elbow 90° 1/2" NPT x 1/2" fsrnale NPSM swivel

BOLT-3/8"x3/4" hexN.C............. .. S .
LOCK WASHER - 3/8"

TUBE - PTO valve to travel contro! valve (J17] 220, 222, 224
TUBE - PTO valve to travel control valve (L17) 444 ..
TURBE - pump to PTOQ valve {L17) 444 ,
TUBE - pump to PTO valve (J17) 220, 222, 224
FITTING - 90° swivel etbow 37° x 37° flare 3/4” NPT x 5/8” tube

WASHER - 5/16"
LOCK WASHER -5/158"

FITTING - elbow 80° 3/4" NPT x5/8 tube. ... .. .

BRACKET - valve mounting . . ... ............. T

101

REQ'D

B S O L

Fet_jruary 1992




REF

DD LWy —

Q1 W N =

Printed in U.S.A.

PART NO.
C 30044
C 11891
132 329
C - 28875
C 19422
NSS
192- 19
NSS
11895

. 185- 102

75 48
. 11893
11901
11892
11886
11887
88
19423
1842
28700
28716
28698
11
18417
28696
29045
26266

200000
8

—
[]

O0OONOOORO
-
)

C - 25572
C 30845
¢ 25791
C 25792
13 417

!

-+

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS . 103

’

J17 AND L17 HYDRAULIC PTO VALVE

DESCRIPTION
VALVE-control............
. SEAL-U-cup......... .

..................................

..................................

..................................

SCREW - 1/4" x6/8" N.C. fillister head {use 165-143) ........

LOCK WASHER - 1/4" .,

BODY AND SPOOL ASSEMBLY - (use C30044 valve) ... ....

ADAPTER -spoal . .....
WASHER - plain 1/4" ...

BONNET - detent ......
PIN-detent ...........
SPRING -detent . . .. ...
WASHER - detent spring
CAP-detent ,.........

SCREW - honnet #8 - 32 x

LEVER-valve..........
PLUG - relief 3/8" NPT..

SHIM - 0107 (0. 25 mm) thick v oot

SPRING - relief ..... .

BALL - relief 3/8” ......
SEAT -relief...,.......

KNOB - hand throttle ...
BUSHING - nyfon ... ...

1
2
1
1
1
2
3
1
1
. 1
SCREW - 1/4" x1/2"rd.hd. machine .............. e 1
1
1
1
1
1
4
1
1
A
1

2-1/4" Ellister head . - .. ..oooo
S e e P .- ................. F

..................................

C

............ LI T T R

L11 WEIGHT. KIT.

BRACKET - mounting, front .
WEIGHT - 40 1b. {18kg) .....

BRACKET - mounting, rear, upper .. ..........................
BRACKET -mounting, rear, lower .. ........... ... ... ..........

BOLT-1/2"-13x 1-1/4" hex

[P

. February 1992




LF

;’/- b
: [ . - .
‘ : ; , RN J . L
MODEL 220,‘22"2, 224 AND 244 CO)IF’AC‘I: TRACTORS 106
U M17 HYDRAULIC PTO {220, 222 224)
' N17 HYDRAULIC PTO (444) _
PTO HOSES AND MOUNTlNG BRACKET '
REF. PART NO. DESCRIPTION REQ'D
1 C 32200 _BRACKET .- valve mounting ........................... 1
2 218- 5201 * FITTING - workport, 90° elbow 7/8" - 14 x 1/2" NPSM swivel 2
3 218- * 5107 FITTING - inlet port, 7/8" - 14 x 7/8"" - 14 flare, 90° adjustable elbow bt
4 ' 218- 5062 _FITTING - outiet port, 7/8"° - 14 x 7/8"* - 14 flare, straight . 1
5 C 32403 ~ HANDLE -valve ... ........uun e 1
. 8 C 26020 GRIP -handle . ... .. .. .. .. .. .. 1
7 C 32423 " HOSE - pump to PTO 56" {M17) 220 222 224 ... VA
7 C 32424 HOSE - pumptoPTO54”(N17)444.....,‘.............‘. 1
B C 32209 HOSE - PTO to travel valve 32" (M17) 220, 222,224 ..., .. 1
- B Cc 32210 HOSE - PTO to travel valve 34" (N17Y444. ... ... ... ... ... 1
9 c 32211 .BRACKET - handle guide . ......... JO e ; 1
0 1Mm- 101 . 'BOLT - 1/4"' - 20 x 5/8" carriage . . . ... ........ .. S i
n 131- 934 . "NUT - 1/4” - 20 flange lock .. ......... e e s 2
12 C . 32332 CLAMP --tube (M17) 220, 222, 224 e e e 1
13 13- 103 BOLT - 516" -18x 1" ....... . ....... S S 3
14 195- &2 WASHER - 5/16™ . .. ... o e - 3
C T e 15 - 192- 20 LOCKWASHER - 516" . .~ . . ... .. . e -2
16 131 an NUT “5/16" - 18 flange lock . . . .. ... ....iee ... _ 1
P 17 C 2na PIN - efevis 3787 x 4-12" L oL e 1
oo -~ 18 - C.. 28105 " RING - retaining . ....... e e e 1
’ : 19 C. 28964 PIN - clevis 3/16*" x 1" ... ... .. .. P ‘. ..... Ll 1
— = 20. C 10883 PIN -safety. .. ..ot 1
21 218- 5232 FITTING - hydraulic 90° swivei {travel valve |nlet} ....... 1
22 C 32213 CLAMP -tube . ... . ... .. 1.
23 13- 3 BOLT - /4" - 20 x"3/4" . ..., ... .. ... ... 1
> 24 C 32327 BRACKET - handle stop .. . ... oo oo, P 1
C 22947 TIE -nylon_:....... e e 1
" PTO VALVE
,/ _
1 C 30046 _~VALVE - hydraulic ..................... b L
2 C 26706.~ WIPER -spool ... .. ... e T
3. C 26707 RING -quad . .. ...... ... .. 2
4 C .-26722 SPACER -end cap .. ... .. vt 1
B 195 526 WASHER .- ... ... e 2
6 C 26724 SPRING - CENTEring . . ..ot v oo et e e e 1
7 C 26725 . BOLT - shoulder .-. .. .- v oo 1
B - C 26726, BONNET -end cap .. .. ..o e . 1
9 165- 143 SCREW - 1/4°' - 20 x 3/4" sockethead . .':......... ... . 2.
10 . NSS : SCREW - 1/4” - 20 x 5/8” socket head {use 165-143}........ 2.
. 1 C - 26727 RETAINER -seal . . ... ... ... e e e 1
! 12 "€ 28708 POPPET -relief . ...... ... . .. . . .. 1
13° . C 28709 - SPRING -relief . . ....... ... ... .. . 1,
14 - C 26710 WASHER - aluminum, seal . ..... ._................... e
- 156 C 26711 - SCREW - adjustment, relief . ... ... ................. 1
16 Cc 26712 NUT -cap, refief... ........... e . 1
17 13- 5 BOLT .- 174 x =12 . e 3
18 129- 101 CNUT - 1 e e 3
18 192- 19 LOCKWASHER - /4" ... ... ... . ... .. ... .. 3
- Printed in U.S.A . —..————Febraary 1992




- Ed

S

MODEL 220, 222, 224 AND 444 COMPACT TRACTORS - S 1

" M19%, N19** FLOW CONTROL VALVE KIT

REE. - PART NO. . DESCRIPTION - ) : o - - REQ'D
1 C- 23618 - VALVE-flowcontrol . ... ... .. ... oo e, 1
C 28217 0" RING - shaft 374 x 15/16" . ...... ....... ... ... 2
. C 28710 ° RING - retaining - shaft .867" 1. D e 2
2 C 18720 . LEVER -valve 7. . .. ... ..ol 1
3 C 28251 KNOB - lever . . ... . e e e I
4 13- 12 -+ .BOLT-- /4" --20 x 2- 1/2” ............................ 2
5 131-° 1180 NUT -lock 174" NC. hex. . ..... . ... . .. . i .4
6 218- . 485 FITTING - elbow 90° | ... .. ..:.... .. ... . ... ... ... 1
7 . 218- 445 FITTING - straight 1/2*" NPT x 5/8" tube . ... 1
8 . C- 25390 TUBE - flow control valve to tube (M18} (shown) .. .. ... .. 1
- B C 33008 TUBE - flow valve to PTO, front half (N19} . . ... ... .. ... .. -1
9 C 23407 " TUBE -bypasstoreturnline .. ... ........ ... ... ...... 1-
- - 10 C 23600 - TUBE - valve to tractor valve (M19) .. ....... ... ... ...... 1.
=10 C 33007 TUBE - flow valve to tractor valve {N19) .................. 1
.1 . € 28181 _TUBE - heatexchanger . ....... ...« . ... . ... .. ... 1
12 C 36849 - HOSE -raturn . .. . ... e B I
.13 214- 2b4 CLAMP - hose. . .. ... i e e e 2
14 C 25392 TUBE - PTO valve to tube 444 (M19) (shown) . ..... ... 1,
14 C ~ 23879 | TUBE - PTO valve to. tube 220, 222, 224 (M19) (shown) . - . .. 1
15 C 33010 HOSE - flow valve to PTO, rear 220, 222, 224 {N19) . ... .. .. . 1.
15 - c 330N HOSE - flow valve to PTO, rear 444 [N19) ............... 1
16 c 253, BRACKET -mountihg .. ... .. ... .. oo o 1
17 13- L2 ‘BOLT - 1/4"” - 20 x b/8" NC hex . ... A 2
i 18 218- 545 FITTING - 45°elbow 5/8' tube x.3/4"" NPTF (replace outlet in PTO) ) 1
C 18719 DECAL - valve, “'slow - fast” (English} ... .......... .....: 1
, . i . - o 218- 5229 . FITTING - 90° swivel 5/16°" x 1/2'' - 20 {N19} for hose clearance
o . R ' ' . attee fittings . ....... ... .. .. oo i 2
s /® - ) . . *use before S/N:’
.y ) . L . **use S/N and after: '
A () ‘ 220 - 14090930 .
KA " o C ) 227 - 14069687 .
i S ' . 224 - 14070796
ﬁ : . L 444 - 1AD94620 . -
/3-.\\\\ | A .
\ \\ .
| A . - R . . I [
. . ' T . ¢ ' . ‘ ' Printed in U.S.A. . ’ : . ) ~ February 1392
2




108 - - MODEL 229, 222, 224 AND 444 COMPACT TRACTORS \ 109
L7 HOLDING VALVE (220, 222 AND 224) -
M9 HOLDING VALVE {444}
REE. PART NO., . . DESCFHPT!ON .
1 ' € 24995  VALVE-holding fincludes 0" fing) ..........c.oovvneaie.i'n,
2 C 24930 TUBE-valvetovalve (L-7)...... .. ... ... oo
2 C .. 25341 - TUBE-valvetovalve(MO)...........ccovvviiloiniiininnns
3 NSS " TUBE - valve to valve (M9){use C27806,218- 5107 2188110 .0 .
3 C = 2499 TUBE-valvetovalve{L-7).............. P
4 “C 24994 TUBE -valvetomotor. ................. i e B
5 218- . 65062 CONNECTOR - straight, male ......... U .
. B 218-  BOO7 “OURING.. ... v J A B
7 '218-  b066 . CONNECTOR -straight, male. ..................... oo,
B 218- 5006 MO RING . . .. e
g - 28 5117 ELBOW -adjustable ... ... .ot i i minee e
10 218- 5006 PO RING . . . e e e e
AN ‘NSS . CONNECTOR - straight, male {use 218-5406 & 218-5264) _..........
12 218 'B006 MO RING . ..o e e et
13 218- 5261 CONNECTOR straight, male/fermale swwel ......................
14 . 218 5007 O RING .. e e e e
15 . C 28487 CO”RING - BRI CAPS . et e
16 218- 5406 CONNECTOR -straightmale . ... ... oo vl
17 218- B254 - CONNECTOR straight, male/female swwel ......................
t
N Il
N9 HOLDING VALVE (444) P
' . s
REF.” - PART NO. DESCRIFTION ' ' . REQD
1 C 24995 VALVE - holding (includes item 15) ......... e ‘ 1
2 C- 25341 CTUBE-walve tovalve ... i i 1
3 c 27806 C TUBE-valvetovalve ... ... ..o ; 1
47 C = 24994 TUBE-valvetomator. .......... ......... e e . 1
5 - 218-~ 5062 - BONNECTOR - straight, male LT e 2
6 218- | B007 PO RING. e e e . 1
7 218-  50%6- CONNECTOR - straight, male .................................. 1
8 218-  b006 YOV RING. ... R e R o1
. 9 218- . 8117 ELBOW adjustable ..... .. I P -2
10 218- 5008 T RING . L e e e o
1" 218- 5254 . CONNECTOR - stra:ght male/female, swivel .. ... .. " .. ... 1
12 218- . 5006 YO RINGL e 1
13 218- 5406 CONNECTOR - straight, maie ........ . S 1
14, 218- 5007 “Q" RING....... T T R R ) 1
15 C 28487  ."O”RING-endcaps ...... e e 2
16 218- 5107 ELBOW -adjustable ............... S S S, L 1
a7 218-  BOO7" COMRING . . reen e e 1
%
Pririted .in U.S.A. ~ o - ‘ * February 1992




001D W N—=

LEAR,
SHIELDS l STA!J..ED 'I'D HELP
PROTEC LOTHING
ENTANGLEMEN'I’ AND IHJUH\'

v Printed in U.S.A.

L29 PTO MOUNTING FRAME, SHIELD 1DLERS AND GEAR COVER

PART NO

C '
221-
221
13-
195-
131-
c
121-
S 'c

" 113-
193-
195-
c
C
c.
13
131-

._195%

T132-
c

25800
25815
4

3

3

521
1180
25817
106

25370.

206
68,
103

‘25822
28308 -

26090
12
165
541
318 .

- 16870 .

PART NO.

3
T

ON00REN0000000Ng8R0BO000500
t 1 .

25806

- 25807
2131 .

17462

£

MODEL 220, 222, 228 AND 444 COMPACT TRACTORS |

: DESCRIF‘TION
FRAME - mounting . .
" COVER - gear
.PLUG-oil 1/2" .
PLUG - oil 3/8"
BOLT-1/4" - 20x3/4”hex ...... S .
WASHER 5/16" |

...........................................
..................................................
L B R R N R R I R R R e R B T AP R

...............................................

: SHFELD PTO ...............................................
BOLT -5/16" -18x1/2", specnal
* PULLEY - "V’ groove
BOLT-3/8" - 16x3/4"
LOCK WASHER - special
WASHER -3/8" ..

...................................................

NUT - 1/2" lock, hex
WASHER -5/8"
PIN - cotter 5/32"" x
SPRING - tension

............................................
...........................................

L29 SPINDLES DECALS AND BELT

- ~ ' ’

E DESCRIPTION o
HOUSING - PTO shaft
WASHER - thrust
WASHER - spacer
SHAFT -spline ........ e e fee -
RING - retainer
BEARING - roller

" GEAR - driven
SET SCREW - 3/8"
KEY -B5/16" x
BOLT-3/8"-16x3/4" hex
LOCK WASHER - 3/8"
HOUSING - spindle
BEARING ... ... it imii s e e R

" 'RING - retaining ., : C-
SPACER - bearing

" WASHER - spacer

~ SPINDLE - input

_PULLEY - spindle
KEY - 3/16" square x 7/8"

~NUT -3/4" - 18 lock, hex

~ DECAL - "Case”

- DECAL - ""Warning"”’
DECAL - drive beit
BELT - drive {444)
BELT - drive (220, 222, 224)

............................................

..................................................
R R I N R R R

..........................................

.............................................
..............................................
.....................................
.......................................
.............................................
..........................................
...........................................
............................................

February 1992



113

'NUMERICAL INDEX

NUMERICAL INDEX

REY .
NO

PAGE

PAGE REF.
NO

PART
NO.

REF,

PAGE
NO.

PART-
NO.

NO.

PART
NO.

REF.
ND .

PAGE’

PART
NO.

REF ..
NO..

.PAGE
NO

PART
NO

REF .

*NO . -

NO .

NO .

e . e o o~ e - [ 1 e PV e N D e . f
23 W~ rd DO T 30_288117—!881&3]31[31153&112 1172..1157.7.}.].,07.95113?2_)23|.\,1.1,:

3790_135991155177.77.7.9135113599313573311.1.I.-.L.l.L.I,.I..i.I.33335?555150.1,3557.ﬁ.‘:..11‘
5116777000009199000677?13556603559001ll]l]lll]l.a.a.u.uo..q ENOSNS O N T O

4 e

..q888888113489012912666616:053& S F F DV NO WO - 303&5?285677018230888886]2?_58
3333333..4,.4446677590.93888455555708880_9000011111225555225669900@0618888
3333333333333333333..4.4.&.,.455555556_!_./~177888888888BBBEBBOODQDOOlllIlIllll
NOUINOONODOINNNONODENIDIRONOOODOOONDAREDOOODADNODENRNONNnNANEOINNONN GO OO D0 OOOOCY 0L OO0 -
22222222222222222222222222222222222222222222222222222222222222222222
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

2

-

—~— Oonn OO0 O N ) : ! — O . — M OO D TN <R e e
o N 113311413311.&3656655&.&.2255322 WML N N N A S A T ) e o e O ) T e DY N T N D i o O

9133579«17917.5_.[1191A3591.359_1350.._./T...I._.f757779737791357?79999991717933517_/3
e A AN A AN OSSO SISO N D WO 622667?766600000034 - P NTaNTaRial oW os NTal
' - . - h o ' .

s

0070000011123134333314 rqnazu.S_D_D_JfUUlBllOaO.hw.n-,u_6?..{0.9990;01&201.&14550233387_./8783
0-94669Q_90404954600lllllll11111122.&1_5...67.88888888888899 90-990.99224.&.&}433.3113
NN I A I I IS TS O DOODDOUONDORODOCVODDDOOOIDCDOOODDANDOOONNNNO QOO QNN MM
TR TG T FIT I IS ST TS LTI LSS LTSI SD TS S AT D DD FF T T T T F T T T TN D LD D LA L0 U
22222222222222222222222222222222222222222222222222222222222222222222
CCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCC

P

T tn o~ o R e Rl Lo TN O R ‘v e odwomm N Lo d e cwme ey —
IS Rl g p S Ta I I T e B — U A N NN Y WO D 221111.5.9133 o o = A N S DO NN A A S —— — )

g . . . ~

D= AN A~~~ 3333711.}:9155555355—/1353717?79l177555557537971771757..0T.r

565569112&&63394&&&755112 Y 2550?31157OO1__33.|.100333339322200h.&0?&331
— . — - — o~ — —

LY
’

66??88.&&47293388888378990_79&93?77265560777_.,.7,8908,45707700009890298?70

0000111115782217756?33999&1780.&h..&123323302223301222370.46567891669339

NOINNININOEROOCQQNNNNNNOYOOYROEOALIRNC—AA—MMMI NI SVOONR~O0RNRDOOR0OO0 — N

lllll1111111222222222222222222222333333333333333333333333333333&& ot~

22222222222222222222222222222222222222222222222222222222222222222222

LLLUDDDLUULDDLLLULLDOLLLOLLIOLUULLLLDLLLLLLDULLLUULULDULDLDLLYDLLLLLLLLULLOL
t " . N .

~ [ e W = W - N T o | Wt OO = 0 - — IR T R s B S -+ X e ™~
67?366188991133L12.&112513211311117836ﬁh 2612211-&1114.414822119151211161_.1_

1919357919191910..11911119993ll139177133_/75135199337915133773337133333
9.49145555656565556191339999633.1667&.39600069559&4:4&1126966556007999333
— — - -t — —

3

_U..00188833558833&4266?840_032804103373127902_....__./7.,.89123...4/4&_3501772231100_}.33
.455899933n..-333..4;.41414636113566Q_90.0111ru BIIND A4 2O NOO At A O 3,0 Ot 0 O AD T 0Oy
22222224&.&4:&.&.&.&14!4}:._667?7{88800011111123&777777888888880000222:@.&.5577800
7?77.,.777/777—7?777?77.7...?7???778888888888888888888E8888889999999999999900
HrA A A A St A A A A A At A A A = A A A A A A A A A A A o o o o A T e e et et o e e o bt et o A e e e T Y

CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC,CCCCCCCCCCCCCCCCC

Ia] W, P o 6...46.,4 .. —w .Ul - -~ T D eNm 765 T = MHEON—AOO e - e
l3.ulllll.a?.89115l.a.a.4539211lh.rollﬂacuﬁqu55781!.1161229911?111131111121231.3

3333197933333333?9?.333253515595357777.7.7,.7.77_./7179?979131953115331999.10.
oM IO MPCOVVYLYLOYA NN MOITONNNGNNNNINNBNINMMMEMEFOeEOMNNN OO = 003 4
. . . - . -y —
- P
1

¢

ANANDG OO DO OGN OVOOUY AW INO N FTOWI D AN TN ORO AN e NN OO O AN OOWOTOMN AN

AN ONNNMOOOOCOOOROMNAMM A NN OGS ENNNOONEA MO OO DOOONIEMN A0SO OO0t

e N A R e R e el ol = e sl e e W e N e T T o o IR SN TR T BT T AN A N S Y S S S e e e I R T R K B T a N Ta BT e B C- RV RV SN U O N - o3 o B I o I o

hﬁﬁ.ﬁhﬁ.ﬂjﬂaﬂjﬂjﬂ:ﬂrﬂrﬂﬁﬁﬁ.ﬂ.ﬂ..4.u.;ﬂ5555555555555555555556_.06566666666666666667??77

11111.L_..I.lt...I.l.l.-l111111.I_.I..I..lllll.l.l1111111111111111111.{.11111111.I.l.l__.l.I._.I_.I..l..l..l_l

CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC
V s - - -

112

PAGE
NO

PART.
NO .

. Mg N DY W M D W oA O B+ W ¢ v o S o G T OOl
NG A AN A A N A G D S N O O s @ 157161162?3332225118899.&,433212?_1.1 <

P P LY 01 P P I et U P P 09 0 60 60 6 €75 09 079 €0 €01 o —d ol ot o 93 07 €] ) T O ol ed e G o (73 603 0] A L) 7 v P oo O1 1 P Dy ot G -0 L G 4 1 LD LD B (e ) 1y £ €5
o~ 22221092000000046.a;q5555.a,a.u.a.ah9555.45.uh&5&55?1129&."»67?7677?9952999
,.l.l. 111_.....11....11

- . A

.-
w - 2278803895712351627_023855.55666561505.5558123&99995&.?77..75555.88/”«.03925
G.l_l?,_D—./7.1892889.99900001511.2?70OOnuOn:f...65500‘1602209995233333666.665490.01.1.L
0333665838588888899111577799111111223356712223333£555555555555667777

’ 200000000011111111122222222233333_3333333314:&..,.4.4..4.;4..4..4!.._.Q,.Q.ufﬂquu‘,ﬂqju..a..ﬂquqjﬂrqeqfqauu

I e e e e e I e e e R e e e R R I R I R I B B B I e L R R e ke L e R e e Lk e e e e e I
ACCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC [@RSR &}




115

PART
NO

NUMERICAL INDEX

PART.
NO

REF .
ND.

PAGE
NO.

PART
RO

REF.
NO:

PAGE"
NO

PART
NO. -

L]

.

REF.

FAGE
NO.

'NUMERICAL INDEX

. PART

"'REF.
HNO

"PAGE
NO'

PART
NO .

NO .

NO .

mmm
oL oOoRLUUOLDLOUOLOLOD

.o

O @ - T oo~ s A ’ S -2 W mDC MR OO T MO e O DT NI g
NN NN NN N N M=o Ny = Wt =M R N I Ee e e e e e T T B o I i R ot N o B R I e B B S NI S

55135511111795111135151lul.|.7995555ﬂ.,9f93535353359Ir...71..573553590.991.1]1:11

R R L TR =R = h= e s T B R R R =R Rl R LWL N SN S T R A IR U Y S it e R

e

, -

NANENNNO A0 DN T TR T OF IO RTONNIRDOMNINMNOIOONNNMFTONDTES INNDROOOODON T OO O
?111.1155550001233144455577.71122233\3.4..u.a6:.666666665?7777775555666667738
NN O OO OO0 0000 DO O e o A = TN N DI DN OO OO N O N I D 33 o o3 T3 o 3 T T T T
OO OCO CO0D0O00OD D000 LODO0OREO0COCOODOOOCOCLROOODCDoOC
NI NN ey e e . I MO OO EOEMMOANMEOEOMOOnmM MM EEanmem oo eme

[=R+RoNa
R K R Ko Ko Kot W W et Wog! )
DULUUUOUUDLOLDOLOLLDUUUULUDLOLDURULLLLDDODUODOVLLLLLLOLLY

e} L OGN O Q@O ns ey Qe U U TalialaRia] [EaRiaRigiial R AR e R el Ve RN s R N e TSI |

~T o LoL

211117..I..I.1222222222ﬁ¢3113304.0.211,_1,117._1111121.L1L|..a .1111.11111.&11221.".3 o= N P T —

3 . i . .
B

b I ey £ T O P AN U LD LD LD A D = DR R U M N N D 0 N AN R N T = M D M 0s — M many

MO PN N A S N TS Oy N D ) T
HA A A it Ao A = A A OO OWOORNDODINNWNNMe @ o e~ om

oMo~~~ m NN MO RO D
— . . . . :

SGT.A.u2.0.656899,4.4522789123367890123.&5678905561890001235678781257888566
.u,;u#.77.09900000111210OOlllll.l..llE2222222223& ..4,.4:.4..4.,...5555555555&133333333.&5
0000022233333333334&4&4&&555555555555555666666656665666677?777777777
9999999999990._999993999999999999999999990.99999999999\9999990.99990.0..0..0.99

222222222222222222_)_22222222222222215222222222222222222222222222222222

.CCC.CCCCCCCCCCCCCC.CCCCCCCCCCCCCCCCCCC‘CCCCCCCCCCCCC%CCCCCCCCCCCCCCCCCC

N - . .
AN NN NN OON N WU Mo o N Q oy = < P N O @ N o B e T o~ GN g o — [ag I+ S0 SRS o) —_

M et oMM NN AP ONNGMN NN O~ {0 A e e 5718122&f..L&3357213311128.ll.lf21.|.

A G A A O A OO MmN aA@an oMo Mo S — O 00— O — P T e ?7.737.91.331?7577.35?5%;?..7.173‘3131

.3113112677_{;677.?6777?.00506665656565650555%.505566036;_1& 72%.520!451&/(&..4& O — — 3 h
- : - 3 — ' B

— - — —t — - —

011122222223333Aa&&5689013&5566778890123&.55865& BOOOMMNOCOC 9N 0o S NYE N

.99990_99OJDJGag>Q.O._G"Q_9_UJQ.q_q,U.DJQJGGOOUOOODO00011111111..35_./77.788».1./4& G WD T WD MO D

6656666666666665666666677_1?7777777.7.7..7,1!_!:_.I_.(_1.7..78888858899999999999900100

.888688888888888888888888888888888888,888888888BBBBBBSBBB888888.88.89999

222222222222222222222222222222?_222222.2222222222222222222222222222222
CCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCC
i - 7 -

-

NN~ O O — - 30133 @0 9!43.1.,Qr.12n4|.“11 _..LS_.T_OGAU888455T?639049777{816 o]
e S ) M ) Y BTN O O A NN Y m et = NN CI D N DI S N O I NN N N N O e 0 o md vl A NN N WD N DY O D =

535915?790.117.333.33717.111.313SL511‘13535199.!&35791191357513.5?91?.79?7._!??7
OO ORO— A~ AN ODONT T TUNO— =N e — o ot o UYL £ €9 et o N Y AD Pe P P DN O e e WD DD WO D DY
' — i [ i —f -t — . — o — : -

T F MU P P P e e e OO NN A OO d A DA A Armrd A MO OO E MM 0 OO0 QDO -3,
,66500011111112223334556888888.900.22222588565556_.,;77._.{7./7.777?77888883888A
99900122.222222222222222222122233333333&.,u5565566555666566666655656666
77.,_4.003888888_..O.nGnD.nOnOnOnOBSBBB8888.8888BB8888888888a.nOnOnoBB8888888858888888888
2222222222222?_2222222222222222222,222.2222222.22222222222222@2222222222
CLOLULLLUDLLDLLLUDLULLOLLLLLUDLDOLLLDLULDDLDOLLLLLLODLUUDLLLLULLLLCLLDLLDOOLLVDLOL

O WO @D R e o — T DvOy O e N Cc WO, < - N RACEE]
o — 222281122250.871160, Prd = — =1 A NN =A@ —iNIN NSO OO NOWORMSEOOM N — — = v —
. iy . -

.-

113919.4..1777,70.15.5170.9157 13_.3..!1135113353../70.,].357.335353535353535353}3333
8855.95&3242211222317784& MR NPT T3NS T ONDOCO0TOOD@MODEOOONDOOEEOEDDON QDD
. — N ) . N ’

O 0 T OOV G—NMOAOAAO@NEOESOOE O M T 0T N 0Ot O T 10 1) 0 W5 00 LN AG D T P 0 00 -3 @) ~F 1N
DOAAAACI PP DD OMGRoOQCONNNNM-S OO LN O A r A A =t e (OO O NN N S 10U Y W
112.222222Q222222224&4555555555555555577?.3888899.9999999999.99‘99o..99_u,999 .
LA S S N e e S N S N T e e o S e A e S S S A N R A N N N A A N S O S A N A N R N R O e A e S A SN N A SN SN L N Y
L I e o I I ot I I i o O o o I B O o L S I T i T o o o R e e 2 L I AV I I B o I I ST R o Rt I o SO U o o S SC R U N I A N S N o o I B o I o ol I o [N T SV I N ST o VR e
CCCCCCCCCCCCC‘CCCCCCCCCCC‘CP,V,CCCCCCCCCCCCC"CCCCCC.CCCCCCCCCCCCCCCCCCCCCCC

Do AN own W DS ONT O AD O N SN W o 'ali20 2 0'2) P~

R 11277,12..412?_221227513222222221133&.ﬁ222252314.1114.6../81322..111111117.30.1_ .

—_~

33575517135?79399191919L91919135T35?553555555555551111111775i£1111

™ m
330.555;414514111233¢h?6.ﬂ5656555656677?8888 OOOOOOUUOUOU33}4}4&&&8332868888

» - . . .
ST oD W@ Wn 21141126‘6885633&45566‘880000999936?89.01:\42.&567857913578053&5745
DO NETONNNNDO A ~NN OO OB OOBOE ORI OONRO OO OO rl A NN A QN0 (] D P P 608D
IO OV NN T 8 0 61 4 3 <3 < LN LA D 10N D A0 D WD W0 A0 O M0 WD WD WD A0 DD A0 LD A MO PN T P N I P P P P P P e P P 60 60 60 00 €0 @0 60 OO O el o e
YOUWOOYOUMOOWOVOYYODOOOOOYOYYDOWYODWEO WO WWWWWEHWYWIW0IDD WY 0 WD WD W0 W0D M M PP
CCCCCCCCGCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCGCCGCCCCGCCCCCCCCCCCCCCCCCCC.

-




NUMERICAL INDEX

17 -

'NUMERICAL INDEX

116

REF .

REF.

PAGE ..

"PAGE

NO D

PAGE
NO .

PART
NO

REF ..
NO

PAGE
NO .

PART.-
NO

NO .

PAGE
NO .

o5 O
< Z
o

PAGE
NO.

PART
NO

REF .
NO.

PART
NQ

REF.
NO

ND .

PART
"NO .-

NO .

. O A T T e o S o R

] K
I...JI.3.ﬂ?31232?_&1.&.0_127]..112:.._‘11.12251..L33.3113882611156515O....._..1_11}/...3.u333|]f

. ; o . P P L L S S
7915555757751571717157513153511..17.91359119,70 2O S —

1124:-22303—./701003?1-«200521404&|H5501]11233;.490.0..1123!414lq_gcaman{u.ﬂ.ﬂs.ﬂfu‘ﬂggq .
- - —— = v —t - —_— 7 -t ) .

= Mmoo ~ L] O — o =)
— NN @M TN oM o [TV Yo BT I N S N e e e e O [0 B o VI i A ~F ~F ~F — v o~ o [es]
4] P~ P~ @ 0 oD [a)] [ ] ...4142 pd 22 ~
.AllOOOOllllnLUOG00000000DOOOOOOI.&fu_lllllnL.z_ ™ ™ -3 v o oo oM

l.lllllll1?_22222220_22222.42222<22.a,.4.4&f4,uQﬁ.u.u.u&.:uﬁ?.qg

. r
. . e : . [
_.n________m,__.____________ﬂ_ﬂ_______,__________ﬁ________._________

i =
333333333333333.333333333.3333333311
N T..L.I..I.llllllll.ll.ﬂ.lllﬂ/_?_.)ﬂzz

i N e ie e R B R R e N e e e B e B
e A e e R e R R e R

- 1111L.llllllllllllll\.lllllll
11111111111111111}.111“— A

e N G A A K e N2 ) o= N N, et A . [ I il o

OO~ O~ —— O~N@a@o Fmom - — [« RS E

DD QoMo = G LD ot O OO e ) e NN DN — D U -

A A P D WG T o D F T G T NI e NS N N

9.17;.917797.79797937979753717135331791753573115?77999
L2V s B0 Rt M e o R e VAR B T I I =M O~ D W
‘ — - -~ -

I H P B W NN Gy D U

]
-

Pt d RN AOIOOONBOmEM O MDY N DO OGN
OOt F-FFF DD G FN AN NNOO@D Attt como~mr
IO o O O 00 0 6100 LN A DD WD WD D ownwwo I o Y N

: i TR
P S N e A A N N e N I B I A I A . .
2222222222222222222223888888111112215}11111111

9.\.77777?49_.I.Q..11379?97933791311179?.0.7.91419

!..11.I..17.913_..,.119170_79179137_}.333.{,75

-t =t Y — NN NN M - M e A NN . M e N N — o — = -
— o - | . - ) A N
o
I B W . .
NG .4567.7885555877890.3333865231188877776590.,1253

222222222222222222222&2222222222222222

ASMAPARN y 000000000OOODGGDONUDOOOOOOOOO
009000000000000000000DOOOD. C C > 2
L
- .l
/ 1
-
L}
- N
NGO N 1 e e NOODOO 0 Mo FTNOEN SEOOad [ ) NN @ — 1 ay

I,

1&2231811ﬂ423‘3 e O = T N N e ) 2212332&2ruz.a21310..90.2233_35222331]_.133?.11...,..1

P O s P b B Gt 0 OO I L C S G I S T P B 0 DY O e P Pt et P B O P P B P T O F B o O M U e O 65 O 1 DY LA ) Y — L = T O P

31120@00295656&&233??755&332560533.. .2.. 1’“.26777 .2677.711_1111 l
— - —t - '

NN MA A 00000 OO MM N A m =M Mt

. ) . - . : OO AN R NN N0 0000000 C 000
BN 00 A0 Otd TR AN N~SON OO NDNNOO O Ar A A A RN~ RN OOONNNNDODOO OO0 O
NFFH OO A= MIMEOOO A AT A AN NN FOMMNMMNMNOTCOC0ODO DG T OO m = o ) 10 U N N Y 1A 1D 1) Ut

9999000011222233?_&.&A,a.,.u;u...q;u.a.4;455812.221._2.0333333333333333333333.333333333.

7_220.333333333333333333333334&..463A.AD,DD2222.2.2222222222222222222

NN NN
MoOMEOM OO MEO MO MO OO NnOMNoOCOo00 000D 0OC0000 0000000000000 OOOO0
bl bt bl aet b B ae

VCLOLOLLLLDLLLDOULULLDDULLLOOOOOLIL QD Fudd b e b bl 2 bl B bt hr bl bed B Bed B By B B Bl ad badbed B B Bl il bl

.Ik/'

.
i~

* NGO MOS0~ 00— ! .2.#6.2 v oo ONQNOT—=NDORNOCROO A NEF NGO DO 2T Ty

. 12321122](;].2211122 Lenl e B ale Pl o B BN o I T B0 B Y ot B A 1221422142222«;_22333333333333&.&.&«p.ﬂwcn.....x..?.a‘

I

331535_/.7757.7.4550..1357,5555555559.155531399910,999.90.999999999999999113570,1
67,.—.{7:7.:{.&..4.&88533677—I?OOUDOO00057?000/5?22232427_22222222222222222231l-l.112
. - ot e ——t . - .
.
P K

—

PO NMEIOMOOOODE@RE0OMO O O TR P @ A0 Gy O O 0 3 100 P D 80 O et 0 071 118G P 0 01 Ot £ 0 et et =t

29&.1.4..&Ju.g9999166717;7:1..».;.nUn..u1111.230000222809666666666667?77-/?777788@0.0.0;9049‘9 '

T OO A A=A A A SN NCM P T T I I AR OO0V O DO OOOIRODROOONN DO 0N0D 00D
ek ek kalalaRal ol RaRahy Sala Rarl o e Rl N Ry K N R I N R Ko o o I Tl o o o B N ot N N N U S A oV VI S I IR NI oV IR I oS NI VI NI oV I SNV SV NV oS I TIPS I U N Y
R R R M R R R R e R R R N R R R N R s R U R R R R R R N R B N W N N o R N N e N R R N N S N ol o W R NN N N R N R R R R T L W W W W o
ULULOLLOLLLOUVLLLUUULLLLOLLLOLULLLLLLLUYLLLDVLILLULLOULDLDLOULDUODOLLUULLLLLLOD

moocor~ow. oo ~eo o ST s ony ) T r-Y-T By
M A A A N N D NN~ DN =D NN T A D WO 03O 08 WD (1) D e O P A N i £y 0 N T 3 1) U 5D [ (e €D D i

7913351?7931591993579537“?775377777777.1.115ll_555:.,..7.591353333333-33333333

NN 31u1123,3?73860&14..4&56888.88888.414.436wq37.71875777665555666566666.
L4

NN OO N OI NN AINNENNOONOUROOGNMINOOONFRAINOONCRARAD INE T O D OO —NM

8888388888880002233352&1117_33555555650001221244516.&.4:4011111111112222.

AT I I I I ARG ST NONANNNINNOOOO OO OO0 COOOONNNNNMMMMOMMMEM MO OE Moo

0UOOO0000nu00000000.00000.UU.UQOGOO.OOOOGnMIIIIll.li_ll.l.ll.llil.llllllll.l..ll,lll

CCCCCCC.CCCCCCCCCCCCCCCCCCCCC.CACCCCCCCCCCCCC‘CCCCCCCCCCCCCCCCCCCCCCCCCC.




NUMERICAL INDEX

119

| NUMERICAL INDEX

‘118

REF. PART - PAGE REF .

PAGE

PART
. NO-'

REF.

PAGE

PART

REF.

REF. PART PAGE
* NG.

PAGE

PART

NO .

NO.

NO .

NO.

RO,

NO.

NO.

NO.

NO .

NC.

NO.

NO.

NO.

~

s = o =~ - —

4
o -l OHN—om O \ =) — = 1NN LN Oy 00 - - e e
— o e A A A =S N N AT W RN NI D S AN T MmN T A e Y

-

O e A AN N G O O P = M e 0 s P )
h995115699112067888888881888833
-t . L -

oo Ao ™M
OO0 OO OOy 3 33

7,7_/19221.4.455977.34..9&.&.533ful195222300888877779999952 -
OAASNEOOINNINOOR A 000000 .4..437».111.&33885866667_35550&.

HA AN NN NN G S ST d OO~ m-d S P P P P P P [ 0 W00 W00 S
llllnu.ru..ﬂ-.u,rDrDrDrDs, . -
_____—__1___.___________________________,________._J_
8886888888888999999991111111111133Lllllllllllll33 .
1111111111111111\1111122222222222222222n42222222255

I I N NN NI NN N N NN NN SN NN NSO MmaMm oMM omemme ™

—- =

=1 el - — L= . OVWO oM m o mmom — e} NeNg o~ oo MM I~ 'tm -+ [C N A N S K ] LD
P..I.I.‘331517311131113325611&.l.l.l.?.27.2631..41._2811.811923923615|.1233:u55n0n07.. [nlf N of asl

, .
. - ) Y,

~

" ° - ‘ - - .
3750—9195371?511919139.175735_.1rJ_.../T...[.:..r.17135999999333555999991355993590.355
SOOI AT A TINGND OO NNt O 2000000550@0000555555000009550035500550

— — N — B — — e — ot - o - I.ll —_

33333331111591555771886&3&.&.u2257545766656666777?7777777622222555677_.f
MMM e g3 F T O m 10001055—379.&589.42OOGOOOGOG00000000005566565565000
NN A MNW N WO o ™M AN NNIG G I HFNOCOoO0000000CoO00DOO0oODO0 0000000 OOoOo A
: P Rl \ - WY DY L LD AN W N AN 1D 0N WD WY WO 00U LD WO U0 L0 L0 D 0 0 W 0w un
_______.____.__._._______~u_.__h_ﬁ._________________*___________;____—._.—h.__
PN OnNnunnNnnnnm A~ A A 3 3 I A N0000CDONNDODOOCONDODODOCOMHEDOOOEOOGE QDD ©
9999999999999991111.I..I..ll.l_.l_llllllllllllllllllllllll1111111111111111111
A A A A A A A A A A A A A S NN NN NN NI NI A NN NI NN SN NI N I NN NN I NN SN NN N N e e Y

R ,

- 5 L4 .

o m D MO M o W0 N ON SN Ui o g (=] — o -3 o - ™ — DONOM O MNPy W
21112871222??16151111111173.1,0'028711N\51121-/7198.&15931112112129]11510 L

9?9155515797’357{?115135~/9l15535791179t1339].7955171595313131599511q — = O
AANNNNMNOMOROONM T OO — A AN FINNOAS Mmoo 33310 MO A OO =Nt NO OO~ 0O,
—-d T - ——t —_ — - -l — = —

’ .
.. . ¢

l.l.l.I.l113111111222222222zjh?h22¢4222222222222220 NINWUROOMOOOOm— 0N Oded N o O o
-3 . L e e AR Tl NTa i FIa N T a N IR Ta WU W)

___A._.qq___________ﬁﬁ___—______.H__‘_______________________n_h__.._______
22222222222222222222222222222222222222222222333333355555555555555555
99999990_99990_999990;9990.999999999999999999999999999999999999999999999
llllllllllllll]lllllillllllllllllllll11111..._11111111111111111111111111

d‘ r,

- 3 | - ) v N
o =) M- - QO (] S =M ND m VOO~ oo— [wEaReNoN sl NN OO M~ M~ ohm NN e T I
IR AT A SN A A TN A S A A I NN NN OO S NN ND AN MM IO NN T NN N o D N e D O 0 63

.

7133313517379333.53957..971715915553539Ll57735197911757935733777911..17_/7
499&&1369#.0333&1&f49.ﬂ633.ﬂ5.rﬂ331&3305550_36.2 N M- NOC NN -3 3 A NN
. — L] i - — — . N
i ~

00011800019.4439938.423333.49020135668.44640766667779165622&003538888389
HAA A A AN NN N MM OO T OIS 3.....45&&338811991&&41144457333553111111111111
MEOMEOMMMME e mem AN ODDoO0O OO N n — — : 122.355555500022399
. Voo NN I . o e e e .

q_h__._______q___.___n____ﬁ__~__.__h___.________________.___.___;___.__;
NN NNNNNNNNDQOOODEOMODO A3 3N OOWE 0D I OO N OO NN N A I IS B s I P N e oF O O o o ey
33333333333333333333333345666566666657?88888888888888888889999999999
.1.1111_111111lllllliillllllllll111111111111111111111111111111111111111

oy o~ I..u.uv 822777 Q O DGO MENIN OO0 N Y00 WOt o~ N ) — o~ [
LAl N |

127.8222111225.I.l.l_fﬂ141487.&157.I..I.rqrur.u11111111133222521122135592992225((

T,r?.l:.f.?.l...l?.91797;557.7.9159579515791?3333U.1133513571955151713191199?791373
el e I B e 0 ) g 333_./0 711249999693112&46#456195511174503&05013&&.9938&3310QVB
— =4 — = — -

3577577.1111111223333355522533335555115511000 GG NO O A A A NNDODO A WO
111233300000000000000000222&.4446665336?55883 A AN OOOOXCDODDOA—mO Ot

1111111111111111111111111133551133555 GO A A~ M ™
__‘_____.____H._____________.m____.__.u________-_______”_______m__d____‘_.,_
9999999999999D..n:o..999999999999999999999111111111111111111llllllllllzzz
2222222222222222222222222222222222222333333333333333333333333333333q3
lllllllllllll11111111111111111111111111111111111111111111111111]1111




